4650=

= 11

S~
>

| 1]




9

—_ = e e e e e

SESESENESES

1 HLERAN LA

-2 B LA AT

3 MLZESIAR YL

4 WL R 4 A

5 HARAM

5.1 HiEu A4l
5.2 YA ERAH A
6 (I ALE

P 4Lt

1 SRR T 4L
2 PriFE Ik At
3 YRR S AL
4 PriFErssh At
5 YR AT AL

TR L VAZER S

L2 PR
2. TR e S AL

DI AL

1 BEBEN R A
-2 WEAR R AN AL

LA S LA

I IDAEZERCE

1 MR A
.2 HLSkHaAm A
.3 A IR BN L 1
A R

.5 RE AN

AR 1L AR A
fih 4 T AR 2L F

1 MLk i R A
1.1 et F m 2l
1.2 [f e By 2k 2
1.3 Bahsyskdsdiit
1.4 BYZRSELLHAF
2 BER A

3 LML sh
3.1 HlAt LA

4 B3k A

5 Leekar it
JeAT A

LigES

1~2
3~6
7~8
9~10
11~12
13~14
15~16
17~18

19~20
21~22
23~24
25~26
27~28
29~30

31~32
33~36
37~38

39~42
43~44

45~46
47~48

49~50
51~52
53~54
55~56
57~58

59~60

61~62

63~66
67~68
69~70
T1~72
73~74
75~178
79~80
81~82
83~84

85~86

87~88



v/ K _—

2 w 3

4

B E owooo. \\m_oﬂ >
J“W THAKe X
Q@ \/ ﬁ ....z,,.g../ o_\m»‘., -

‘- — oﬂ“oﬁr ... /\‘%.-M_rﬂru; 7

7 \& § SN

§ O\u\\«\k—i 7 ®
Olefsle ooodV\s- .
FEEEOOOBRR®

%



245 B ZH A

1.1

F5 | AR5 ZFR TR HE

NO. [Part NO. PartName Description Number
1 [18521206900 [#1ZE [ & SLAELH A STAND COMPONENT 1
21930200111 & (WA 4650 TABLE 1
3 118523200400 [HLEEJEE 48 2H 4 STAND COMPONENT 1
4 118523008200 |H1 4z 56 4H 44 CONTROL BOX COMPONENT 1
5 1930200158  |fifr "< (WEH) TANK 1
6 [185245046 fi# S ERE Sk AIR TANK CONNECTOR 1
7 [185245076 | HiEAEHEL O8-R1/4 CONNECTOR 1
8 L02108 75 S AEM8X 20 BOLT M8X20 3
9 |W01022 K HPEMS WASHER M8X24 9
10 |[N04013 V== B REMS M8 FLANGED NUT 9
11 (185212057 /NHB ] 52 28 SUPPORTO CATENE PASSA TUBI 1
12 |W01010 SFEHPEIMS WASHER M8 1
13 INO1101 75 FHEREMS NUT M8 1
14 1930200104 &SR (W) CARTER GRUPPO VALVOLE 4650 UP2 1
15 |1852NS30011 |74l 4% Sk B B4 25T M4X6 |VITE TESTA CACCIAVITE M4X6 AUTOFORMANTE 2
16 [185209090 MLk 7 HERR PRIMA ZAVORRA TESTA 4650-UP2 2
17 118522200700 [H13KLPl= 7 4 ki VIBRATION-DAMPING FF 20X25 M6 2
18 [S09150 N 7S A T B e MR AT M6X 16 GRUB_SCREW M6X16 2
19 |N04004 1202 REM6 M6 FLANGED NUT 9
20 |W04007 K HPEIM6 WASHER M6X18 9
21 |S09150 N 7S A - i 5 BRETMEX 16 GRUB SCREW )6X16 3
22 1185203016 MLk 28 e v & HEAD VIBRATION-DAMPING SUPPORT 3
23 (185203017 ML 22 B HEAD VIBRATION-DAMPING GUIDE 3
24 185222046 2 4 BB OR4036 OR SEALING 15
25 [S05918 N 7S A R A LR ETMEX 16 ALLEN M6X16 3
26 [S05434 N 7S A IR AR SR B ATM6X 12 ALLEN M6X12 3
27 1930200100 i FHE 1 (W) CARTER MORSETTI LUNGO 9
28 |701S15017 N 7S AT 1B SR ETM3X6 CONVEX ALLEN M3X6 6
29 1930200101 i HE S 2 (W) CARTER MORSETTI 1
30 (930200106 [B] A 48 <7 4m SCATOLA ASPIRATORI C/LAV 1
31 1185231007 Bl eSS DISCARD COLLECTOR BAG 1
32 185245067 S MEX-AGR 71543016500 ATR BLOWER GUN 1
33 [185245047  |WEJiE S (bm D 6) PIPE 1
34 140736018 RS B 12 ACP6-02 50 6/4 1/4 CONTACT 1
35 185231012 T AR SUCTION TANKS 1
36 |1852NS12003 |#Ek v 1 [l e g 4T PHOTOCELL SUPPORT EXTENSION 6
37 1S05337 N 7S A [ AT Sk B ETM5X1 2 ALLEN M4X10 2
38 [N04005 INFVE S T NERIME 4% 1 M4 FLANGED NUT 9
39 [S05075 BZET M8X30 8. 8%% #¥ H%f ALLEN M8X30 2
40 [185203031 4650EV9-01-004% & BRONZE FERRULE 8X12X10 1
41 [W01022 M8#4 FrD8XD24X2 WASHER MSX24 1
42 1S05076 BRE] M8X40 8.87% PEFIEE  |ALLEN Msx40 1
43 1701515002 2SS R L B AT M8 X 12 CONVEX ALLEN M8X12 1







1. 261 R Ah A A4

5 | AF#5Part| AR TR HE

NO. [NO. PartName Description Number
1 (930200111 E M (B3 4650 TABLE 1
2 185130208 IXE AL SERVO MOTOR &QUOT; G-SERTES&QUOT; 1
3 R B EAL A Jow ]
4 |18523500100 |IX#)[EIZE A4S BELT WHEEL 1
5 Gt U PAGN NS KiD) COVER 1
6 [L02143 7N S HEAEMAX 10 BOLT M4X10 3
7 1930200160 FE AL 2 S 3R (5 E) LAMA SUPPORTO MOTORE 1
8 [1852NS16009 | XUl /S f 2 M8 M8X24 EXTENDED NUT 3
9 [L02150 75 A1 KB A MBX 35 BOLT MSX35 3
10 [185222008 22 b3 P DRIVING WASHER 3
11 (185228009 H il 3 WASHER M8X32 6
12 |701S15002 N 7S AT 1B SR ETMSX 12 CONVEX ALLEN MBX12 4
13 1185130209 AL 3% 1] 23 XCGMEY 2005 CONTROL BOX &QUOT; G-SERTES&QUOT; 1
14 [185222009 G RUBBER BUFFER GASKET 1
15 [185212113 T E ANTTVIBRATING SYSTEM SHEET METAL 1
16 |S17881 P 7S AP R LB ETME X 14 SCREN 4
17 1185212065 P B ANTIVIBRATING SYSTEM CLOSURE PLATE 2
18 [S05337 N 7S A IR AR SR B AT MEX 12 ALLEN M4X10 4
19 1185203032 RS D. 5X7XH2 BRASS SPACER 4
20 [185212066 R R SOSPENSORLO MOTORE 1
21 |1852NS30005 |52 & [l it S R ETM4X 14 SPECIAL SCREW 2
22 1185227014 Yl ez o SPRING 1
23 1930200184 i () DRAWER 1
24 1185223001 [ 2 g 4 SPONGE 1
25 |1852NS30008 | B ARIZEETMAX10 GRIP 7P/22 MAX10 1
26 [N08009 7N A A 2 REMA M4 LOWERED SELF-LOCKING NUT 1
27 (185202028 e g &y 2 B DRAWER PTVOT 1
28 [L02148 75 SR AEMEX 12 BOLT M8X12 1
29 |N08003 75 FHB S E RS NUT 1
30 |W06003 i L PEIMS CONVEX WASHER M8 9
31 [185130113 FE YR TT oS 22 35 &y POWER SWITCH INSTALLATION BOX 1
32 _[S05338 7S A A SR B ETMEX 14 SCREN 1
33 141711015 RAYZEJ2UC-2 9.5(3/8) THREAD CLAMP 1
34 [N04005 V== B REMB M4 FLANGED NUT 9
35 (930200107 VBT L 2235 (852 SWITCH SUPPORT 1
36 |L02146 75 1 S IR AEMEX 14 BOLT 9
37 |N04004 122202 REM6 M6 FLANGED NUT 9
38 185212067 R TR E AR CONNECTING PLATE 1
39 185231013 5 FHN1L85-M8 L. 85 - M8 ROTARY CYLINDRIC HANDLE 1
40 |[N04013 V== B REMS M8 FLANGED NUT 1
41 1185202029 |4 % HANDLE GEAR PIN 1
42 1185203020 RS PRESSER BAR BUSHING (LOWER) 1
43 [185239001 AL B/ INEERS PINION FOR TRANSMISSION 1
44 [S02172 N N A T SL BB ETMAX 10 FLARED ALLEN MAX10 9
45 (102112 7S S IEAEMEX8 BOLT 1
46 |W04006 K HPEIMS WASHER M6 1
47 IW01022 KR MS WASHER M8X24 1







48 1930200108 Skt HANGER 1
49 1W01004 S PEIMB WASHER R5 M5 9
50 (930200109 AR 25 1R BACK CARTER 1
51 |1852NS16013 |~ FHERIMA CAGED NUT M4 3
52 |1852NS30004 | & & Fl S a2 £TM4X10 LARGE CONVEX SCREW MAX10 BLENDED CUT 3
53 185222002 XA B 22 8% i B8l T £L.3 5mm RUBBER CORE HITCH DG29 3
54 WA B 28 im 14 CONNECTOR BASE 9
55 V4= 5 T HE CONNECTOR BASE 1
56 |S17874 P 7S AT B SK B ATM10X30 SCREN 4
57 [N05009 i A EREM6 NUT 3
58 1185222002 S B 22 84 e B 7L RUBBER CORE HITCH DG29 1
59 ANAIZREM10 (R AL E ) NuT 1
60 “PEABEML0 (FEHL E ) FLAT GASKET 1
61 A B R IE RIS CRALH A7) 1
69 AN AR S IRATM3X 10 (AL | o |
H i)

63 |W01003 A TME FLAT GASKET

64 |[S05337 N 7S A IR AR SR B AT MEX 12 ALLEN M4X10 1
65 [N04005 INFVEZRERIMS B (4 M4 FLANGED NUT 9
66 [L02115 N A IZAEMBX12 (PR BOLT 2
67 |W01010 M8 WASHER M8 1
68 1701516015 7N B REM4 NUT 1
69 185230005 [ 7K % kM25X1. 5 WATER PROOF CONNECTOR 2
70 [185230046 el EMERGENCY SWITCH 1
71 (185130114 RGNS AUTOMATIC SWITCH 1







1. SYLZE AR

FFe | aafs | B TERR e

NO. [Part NO. PartName Description Number
1 1930200112  [WLZE[EESLAE (%8R POLE FOR STAND FIXING 1
2 185212072 | J|FEMEREE &Mk LARGE COLUMN GUIDE BLADE 1
3 |1852NS13002 | F&uZHf NEW 3650 TABLE UPPER SIDE BUSHING 1
4 185226006 |45 PLUG ESP1 3X10 1
5 |185202030 |WELAT M18 THREADED BAR 1
6 |W01022 K IEPEMS WASHER M8X24 1
7 [S05079 N 7S A [ A S BB TMBX 12 SCREN 3
8 [N06012 75 TS REM18 NUT 1
9 185209119 [#XEk STEEL BALL 1
10 [185239002 [&zh KeEse GEAR FOR TRANSMISSION 1
11 [185239003  |[f&zhik CATENA APERTA 3/8&QUOT; 4650 1
12 |B06019 TRYVA BR Y 600177 BEARING 1
13 [185209091 | BN eI BEARING BUSHING 1
14 |185212073  [WLZEFBESLAE UPPER COLUMN 1
15 [N04001 v 2E R REM10 M10 FLANGED NUT 4
16 1185212070  |HLZESTAE PR AL AR COLUMN LOCKING BLADE 1
17 1185209089  [MLZE L AEAA ST B HANDLE FIX 1
18 |S09104 N 7S A F v 2 A TM6X20 GRUB SCREW M6X20 9
19 [N04004 V£ 2= WEREM6 M6 FLANGED NUT 9
20 185231014 |8i'EFH ADJ. CLAMPING LEVER LENGTH 100 1
21 185212071  [$ AT [H] 5 JH TIE RODS 9
22 1505919 N 7S A B AT S IR ETMSX 16 ALLEN M8X16 2
23 |1852NS12006 |7~ S =% AR AEM10X25 BULLONE M10X25 FLANGTATO 4







1L 4R L 0

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
1 1930200114  [HLZEJEHE (W) CENTRAL GIB 1
2 1930200115 | JFBE AR ZE (W) COLUMN GUIDE 1
3 |1851INS12101 l\//lgfi éjﬂ_*ﬁ ERSE N L FLANGED HEXAGON HEAD ROLLING SCREW M8X15 6
4 1930200113  [{E A (WA BRACKET 2
5 [1852NS12006 zjﬁﬂ%ﬁMwXZB BULLONE MLOX25 FLANGIATO 8
6 |N04001 12 EEBEM10 M10 FLANGED NUT 8
7 185209092 |37 HIE E B STABILIZER GUIDE 4
8 |1852NS12007 |/~ £ 3k vEk 22 [ 2 A2M8X 16 bolt 16
9 |1852NS13003 |7 JHE T T4k GRIP LB70 M16 4
10 |185222005 |FE w22 3d RONDELLA TN GOMMA DA 46, 6mm CON SEEGER 4
11 [185231009 | f|nj%e UNTVERSAL PIVOT TYPE WHEELS 2
12 |W01016 SEFPEIM12 WASHER M12 9
13 [N05007 i MR REM12 M12 BLIND NUT 9
14 [L01861 75 A1 S BEARMBX65 BOLT M8X65 9
15 [W01010 S PEIMS WASHER M8 9
16 [185231031 |¥&E% NYLON WHEEL+BUSHING 9
17 1185203021 |hE shaft cover 9
18 [W01022 R EPEIMS WASHER M8X24 9
19 [N04013 12 R BEMS M8 FLANGED NUT 10
20 1930200116  [FifF (WEE) TIE ROD 4
21 |1852NS30007 |00%Y v {5 WE A% GALVANIZED TURNBUCKLE 4
22 |701S16016  |7SfHUZEEEMS 5X5 NUT 4
23 18520203100 | 4 J& 2544 FOOT MARGIN 4

10




11



1. SEE AR A

FFe | aafs | B ‘ . Eet
NO. |Part NO.  |PartNeme i Description Nﬁir
1 1930200118 |HEFEFAMLFE (WEED CARTER ZAINO 4650 1
2 |[1852NS16013 |k zUiERFM4 CAGED NUT W4 13
3 118522200600 |z ANTIVIBRATING FF 15X25 4
4 1509064 A 7N i 2 e W ATMAX 12 GRUB SCREW M4X12 4
5 |N01050 12 BB BEMA NuT 8
6 18521208100 | H Ak [ 52 Ak EVO BOARD COVER 1
7 118523010800 |3 4% Ha & A MAIN CONTROL CTIRCUTT BOARD 1
8 LS AR CIRCUIT EXPANSION BOARD 1
9 [S05402 N 7S A IR A S B AT M3X6 ALLEN M3X6 17
10 |S05429 N 7S A IR A S MR AT MAX6 ALLEN MAX6 4
11 [185230036 |¥mFHE > #¥Hk GUIDE SUPPORT 9
12 18523004100 | H i v 1 HEZH A CONNECT BASE COMPONENTS 1
13 |W04006 KIEPEMS BIG GASKET 9
14 [S05204 P 7S A AT L B ATM5X30 ALLEN M5X30 2
15 |N04005 vE == WEREMB M4 FLANGED NUT 9
16 [185230049 |JEV 28 ANTTJAMMING FILTER EMC 1
17 _[S05859 BRET MAX8 10. 94K ¥ g [screw 5
18 |N01050 INFVE TR 95 5 NUT 9
19 1930200117  |BXz)h 2% e RE (R iER) RIPIANO DRIVER ZAINO 1
20 140733009 IX B 28 2A400W SMARTSTEP 2 A 400W DRIVER 2
21 [W01001 - S BEIM4 WASHER M4 9
22 [S05926 N 7S A IR AR SR R A TMAX 14 ALLEN MAX14 4
23 1930200119  |HFAE itk CABLES CLOSING BLADE 2
24 |1852NS30011 |+ =7 £ =k H B 'S B 4£TMAX6 [VITE TESTA CACCIAVITE MAX6 AUTOFORMANTE 4
25 (185203022 32 0 22 b [ 5 e SUPPORTO ANTIVIBRANTE 3
26 |185222046 |2 +tEEOR4036 OR SEALING 15
27 (185203023 AR 22 P N GUIDA ANTIVIBRANTE 3
28 [S05437 N 7S A IR AR SL R ATM6X30 ALLEN M6X30 3
99 185228014 | #A[H Eggff{EE%? BLOCCAGGIO PER ALBERI 5
30 |1852NS12004 | HL4 [f] 52 7S ff Bk AT SHIM 3
31 185230083  [USBH#E3k USB CONNECTOR 1
32 |S17873 N 7S T E L BB ETM3X 16 CONVEX ALLEN M3X16 2
33 [185212083  |USBEEL[H & F PHOTOCELL FIXING BLADE 1
34 1930200120  [HEEH R (B VALVES SUPPORT CLOSING COVER 9
35 [1852NS30004 | & &l ik S HEETMAX10 LARGE CONVEX SCREW MAX10 BLENDED CUT 7
36 |185212079 |HLIEFEZEHHk FISSAGGLO PORTE ZAINO 4650 1
37 |L02144 75 i S AEMAXS BOLT M4X10 2
38 |W06015 T S pEIMA CONVEX WASHER MARB 3
39 [185212080 |#H LAMA SERRAGGIO ZATNO 3
40 (18524507700 S Y5 AT 2H 4 AIR SOURCE TREATMENT COMPONENTS 1
41 ]S05932 PN 7S S R A S 0 T MA X50 SCREN 2

12




13



1. 5. 1 i@ ¥ 7 HEZH AL

S | AFES |BR TERR e
NO. |Part NO. PartName Description Number
1 |70131249 [ THESHL auie 0.2
2 1185230019 |4Z{%3PHeHhim 12002-1407 |4 POSITIONS GROUNDING TERMINAL 4
3 |185230029  |#&ffum 1-FEAR2002-1492 4 POSITIONS TERMINAL END PLATE 7
4 [185230044  |#EZkium1281-611 FUSE 5X20 HOLDER 6
5 185230042 |IRfum T FEtk281-311 FUSE HOLDER END PLATE 4
6 185230020  [4Zk M@ 2R i 1720021401  [4 POSITIONS TERMINAL 9
7 [185230052 | XUZ LR 120022201 SPRING CONTACT CLAMP 3
8 [185230053 | WU=$E2k v TR 2002-2291 |pLate 1
9 |185230045 |[JFIRHIE ALIMENTATORE USCITA 24VCC 2.5A MODIFICAT 1
10 [185230017 |23GIAC A 5 HE452002-472 4 POSITIONS TERMINAL JUMPER 6
11 [185230056 | FHABIEE #28281-402 FUSE HOLDER JUMPER D)
12 [185230018 |34 IS #2452002-403 JUMPER 3 POLI PER MORSETTI 2 PIANI 1
13 |185230025  [{R[&#21A 5X20 250V FUSE 2
14 |185230024  [fRF:££0. 5A 5X20 250V FUSE 1
15 |182330034  [fR[S226. 3A 5X20 250V FUSE 2
16_[82130292 LRESG 2224 5X20 250V FUSE 1

14







1. 5. 2SR AL A

FFe | aafs | B TR BE
NO. |Part NO. PartName Description Number
1 [18045017  |#23KKQ2L.06-01AS CONNECTOR 1
2 1185145130 |4 JE IRIAR20K PRESSURE REDUCING VALVE 1
3 185245032 | XUkAh#zsk (R1/8, R1/8) CONNECTOR D)
4 |185309036  [VYimHk FOUR-WAY CONNECTOR 1
5 [185245039 | Fid#k (P8-R1/8) CONNECTOR 1
6 (185245038 |HAE M FELKQ2VDO6-01AS  |CONNECTOR 1
7 185145123 |31 HLEARIVT307Y-5G1-01 THE ELECTROMAGNETIC VALVE 1
8 [185245037 ez Sk (D 8-R1/4) CONNECTOR 1
9 [185145122 | XkAb224E) (R1/4,R1/8) CONNECTOR D)
10 |185145121 |k JE v B AW20—-02BCE-B PRESSURE REDUCING VALVE 1
11 [185145136 |F5hEHSVO6FF MANUAL VALVE 1
12 |185245036  [XUETAI4ZSL (R1/8, ©8) CONNECOR 1
13 185145120 |34 IS L4 (8%46) PIPE 1
14 140728003 VH 75 A STLENCER 1

16







1 6m”**ﬁéﬂ1¢

S[AAMS [&K : it HE
NO. Part NO. __|PartName Ffrfiiid  Description Nﬁir
1 1930200183 KT iE5E 7 (W) SCATOLA ELETTRICA SOVRATENSIONE 1
2 |185212087 i HE 2SS LAMETTA SCATOLA ELETTRICA SOVRATENSIONE 1
3 |185230037 B 7K $%LPG16 NUT + CABLE GUIDE 9
4 1185230038 [ 7K 33K PG7 NUT + CABLE GUIDE 1
5 (185230031 KT 58 T o0 COMPENSABLE SWITCH 1
6 [185230042 IR 1 FER281-311 FUSE HOLDER END PLATE 1
7 1185230044 P2k 1281-611 FUSE 5X20 HOLDER 1
8 1185230029 Vé@,‘lﬁ%ﬁﬁiﬁmw 1492 4 POSITIONS TERMINAL END PLATE 3
9 1185230020 A2 B 2R 0 1 2002-1401 |4 POSITIONS TERMINAL 2
10 [185230047 LEDIX B} HE. B DRIVER LED TCI CC 350MA 1
11 [185230019 4%{%?}3%1@ HF-2002-1407 |4 POSITIONS GROUNDING TERMINAL 1
12 18523008300 AR B A SCARICATORE SOVRATENSIONI COMPLETO 1
13 1185230024 f%lzﬁﬁO. 5A 5X20 250V FUSE 1
14 [701S16015  |7NffdgRRM4 NuT 1
15 [NO8009 H BihE £EM4 M4 LOWERED SELF-LOCKING NUT 1
16 1185230034 4038 3k PLUG 1
17 1185230032  |3:%4dik PLUG 1
18 |1852NS30011 |-~k 5 BUEET M4X6 VITE TESTA CACCTAVITE M4X6 AUTOFORMANTE 4

18




19



iz Sl

2.
F5 | AR5 ZFR TR HE
NO. [Part NO. PartName Description Number
1 1930200123 IR AR AR (M) PLATE EV9 UP2 1
2 [NO1007 75 2 REM6 M6 NUT 1
3 |S09104 N 7S AT 5 e IR AT M6 X20 GRUB SCREW M6X20 1
4 [S09151 N 7S FH T i 2 e B A TM6X 25 GRUB SCREW M6X25 NEW CODE FOR MGX25G 2
5 185209002 27 58 Wk 52 TR LOOP CUTTING SUPPORT KEY 1
6 [S02080 NS T B ETMAX 12 FLARED ALLEN MAX12 9
7 __IN01050 122 BEM4 NUT 9
8 [185212001 V) R B 2 R e ANGULAR SUPPORT 1
9 [W01010 S PEIMS WASHER M8 3
10 |L02149 75 S AEMBX 16 BOLT MSX16 3
11 |185227001 i1 TENSTON (LOOPER THREAD) SPRING ( 1
12 [185209001  |sE{r4qEk BALL 1
13 [185203001 s R A7 & HEAD SELECTOR 1
14 1185202001 PR 457 22 e 1 il 6X23 EP-1 PUNCH 1
15 701516016 75 FHEBEMS 5X5 NUT 4
16 [S05860 N 7S A IR AR SR B AT MEX 25 ALLEN M5X25 1
17 [S05204 7S A AT L B ATM5X30 ALLEN M5X30 1
18 701513024 N 7S A IR A SR M2 AT M5 X35 ALLEN M5X35 1
19 [S05186 N 7S A B AT S ETM5X40 ALLEN M5X40 1
20 [S09041 N 7S AT i 2 e IR AT M6 X5 GRUB_SCREW M6X5 1
21 [18524512000 |3k #EAE T - 2H4: BELT LOOP FEEDING COMPONENTS 1
22 |W01003 S PEIM6 FLAT GASKET 5
23 [S05918 N 7S A B AT S ETM6X 16 ALLEN M6X16 6
24 1930200122 ERR (WA CARTER PASSAGGIO TUBI CARRO 1
25 1S05917 N 7S A R A SR ETM6X 14 ALLEN M6X14 9
26 [N04004 V== W REM6 M6 FLANGED NUT 9
27 [1852NS16014 |~ FIEERIMA CAGE NUT 9
28 185245054 | PRyHES A D 6 (AQ340F) VENT 1
29 [185209003 JEESR UP2 CARRTAGE KIT SUPPORT CLOSING 1
30 18524512100 |[¥T#EEERsh2H: LOOP FOLDING COMPONENTS 1
31 (18520915300 |74k b 2044 LOOP FOLDING SUPPORTING COMPONENTS 1
32 118520915200 |4k JesL 2] /4 LOOP FOLDING CLAMP COMPONENTS 1
33 (18524512300 |#E#Edr =S 144 LOOP FOLDING CYLINDER COMPONENTS 1
34 [W06016 I BEIM10 CONVEX WASHER M10 1
35 1185222043 2235 [l OR2056 OR SEALING 1
36 [1852NS16002 |5E gL} BOCCOLA CILINDRO CARRO 1
37 1930200105 P s B AR A FERMO MOBILE CARRO 1
38 |1852NS30004 | &5 & FH 5 S8 E£TM4X10 LARGE CONVEX SCREW M4X10 BLENDED CUT 4
39 |1852NS16013 |~ FAERIMA CAGED NUT M4 1
40 [L02108 75 S FEM8X 20 BOLT M8X20 3
41 [W01022 M8 WASHER MSX24 9
42 |N04012 V=2 B REM3 FLANGED M3 NUT 9
43 1S02132 NS DL IZETM3XS FLARED ALLEN M3X8 9
44 1185231011 |/ 55 15X10 CATENA_ PORTACAVI 1
45 IN04013 2 REMS M8 FLANGED NUT 3

20




OO
(=) o

[ ]

()

=]

@@22@ o@
®

(-
b

©,

R

21



2. LIXAAERE T L4
F5 | AR5 ZFR TR HE
NO. [Part NO. PartName Description Number
1 185245069  |#EETHTHSAEL CYLINDER 1
2 |185209004  |THiJ}/< 4L ] e Bk PISTON SUPPORT 1
3 |S05426 N 7S A R A SR ETM4X 12 ALLEN M4X12 9
4 185227002 o SPRING 1
5 |W01041 K IHFEIMA WASHER MARM X12 1
6 [S05142 S A R AT S BB ETMAX30 ALLEN M4X30 1
7 |S17004 N 7S AT 1R LR ETM5X30 CONVEX ALLEN M5X30 1
8 |W06017 i H PEIMS CONVEX WASHER M5 g
9 [N05008 5 MR BEM5 M5 BLIND NUT 1
10 [185245015 EHiddEL ©2-M5 RACCORDO DRITTO &OSLASH;2- FIL. M5 1

22




Ziny

be

23



2. 2P HEAE e SLAH A

P | Anfts B/ TR HE

NO. |Part NO. PartName Description Number
1 185209009 |§r#EdJe & f ik LOOP FOLDING SUPPORTER 2
2 1185203003 |#r¥EEEEshiE PRESSER BAR BUSHING (LOWER) 4
3 [185203004 |PRAVEHHE PAD SPRING TENSION 9
4 |185202004  |Hraesit 5 ALBERINO MANINE FILETTATO 2
5 [S09129 N N i 2 e MR AT MAX A GRUB SCREW MAX4G 9
6 |185225001 |ITwEfELES GEAR 9
7 1185228001 H 3 M3 UNDULATED WASHER 2
8 [N08008 7N S B REM3 3X4 SELF-LOCKING NUT 2
9 [185245004  |HTHEMESAAT CYLINDER 2
10 |185202006 |i%fs4h FINGER SHAFT SUPPORT 1
11 _[S09007 N 7S S i 2 BB ETMEXS GRUB SCREW MGXS 9
12 1185209010 RS e RASAMENTO CREMAGLIERA MANINE 2
13 1185245006 |{8]/a)=\psk d4/2. 5-M5 BARB FITTINGS FOR SOFT TUBING 1
14 185245007  |f517) &L D4/2. 5-M5 CONTACT 1
15 |185209011  [i#EREbk CYLINDER SUPPORT PLATE 9
16 70144103 AR SRR A4XAX20 ALIGNMENT KEY 4X4X20 1
17 [L02142 7S AL IZAEM3X6 BULLONE M3X6 4
18 [S05859 7S A [ A SR R ETMAXS SCREN 6
19 [L02143 75 A SKIEAEMAX10 BOLT M4X10 4
20 185209014 |S# £k PIASTRA MANINA MOBILE 1
21 [S05926 N 7S A B AT SL IR ETM4X 14 ALLEN M4X14 2
22 1185209013 [Ttk PIASTRA MANINA FISSA 1
23 |1852NS16001 | J7 W& Kf NUT 9
24 185203008 [K#hiE LONG SPACER 1
25 1505933 N 7S A R AE S A TM4X55 ALLEN M4X55 1
26 185203007  |jHiHE SPACER 1
27 1505930 N 7S A R AE SR ETM4 X35 ALLEN M4X35 1
28 185209015 |&#L LAMA GUIDA MANINA 1
29 (185209017 |5 #iL/NEMR LAMA GUIDA 9
30 |S01599 A R A L BB ETM3X6 ETC-AVP M3X6 SCREW 8
31 [185209016 |SH#LJEAMR CHIUSURA GUIDA MANINE 1
32 [L02100 7S A S IEAEMAX 12 BOLT M4X12 9
33 1185209018 |#EEKEEL FERMO PERNO SELETTORE 1
34 |1852NS11001 |H Hill 4T ROTARY HOOK FIXING SCREW 5
35 185212004  |HBHE 2R i GUIDA FILI GRUPPO MANINE 1
36 185203002 [Ttk [E e E HAND ASSEMBLY 2
37 [S09129 N N i e MR AT MAX 4 GRUB SCREW MAX4G 4
38 185209008 |PT#EEETH Tk FINGER ADJUSTMENT PLATE 2
39 [185209007 |Pr#irEetiEdnth FINGER MOBILE SUPPORT 2
40 [W01002 SEERPEIM3 WASHER M3 4
41 (185202002  |#r#EfEE1 ROTATING PIN 9
42 1185202003 |42 ROTATING PIN BIG 2
43 1S09022 N 7S F T v 25 E BB ATM3X 4 GRUB SCREW M3X4 NEW CODE FOR M3X4G 8
44 1185209006  |Hr#EERE} [ 5 B LOOP FOLDING NEEDLE FIXER 2

24




25



2. SIS A

5 ARS8 TR HE

NO. [Part NO. PartName Description Number
1 |18520916300 |iX#5#E S8 2H 44 LOOP RATL COMPONENTS 1
2 1185212006  |H7 4% & A [ 5 i HAND ASSEMBLY 1
3 1S05340 N 7S A IR AR SR MR ATM6X 10 ALLEN M6X10 4
4 1185209022 B SUPPORTO SELETTORE 1
5 (185227001 1L TENSION (LOOPER THREAD) SPRING ( 1
6 [185209001  |sEfraREk BALL 1
7 185203001  [PREE[R{E HEAD SELECTOR 1
8 [185202001 PR AT S Jiie s il 6X23 EP-1 PUNCH 1
9 [701S16016  [/NfREEEEMS 5X5 NUT 7
10 |701S13036 7S A IR SR R A TMBX50 ALLEN M5X50 1
11 [S05309 N 7S A IR AR L 24T M5 X565 ALLEN M5X55 1
12 |701S13010 | NS A B A SLIRETM5X60 ALLEN M5X60 9
13 [S09041 N 7S R S i 2 BB ETM6X5 GRUB SCREW M6X5 1
14 [S05142 N N A R AR S B2 £ TM4X30 ALLEN MAX30 9
15 |S09120 N 7S F v 2 i A TMBX20 GRUB SCREW M4X20 3
16 [185212005 [#3h7=5]#k STAFFA FERMO MOBILE PULLER 1
17 [185209021 |)5 28 2 358 LOADER APP. STATIONARY STOPPER 1
18 |N01101 75 MR BEMS NUT 8 3
19 [S05340 N 7S A R A SR ETMEX10 ALLEN MGX10 9
20 |1852NS12001 |J5 2% igise STOPPER REGISTER 9
21 [185222024  |ZFHEOR4036 SEAL GASKET 2
22 1S05340 NN AR AR SL 2 ET MEX10 ALLEN M6X10 1

26




27



2. AT B RS B A1
FFe | aafs | B TR HE
NO. [Part NO. PartName Description Number
1 [185212007 | ¥k LOADER SUPPORT PLATE 1
2 185209023 |[i#ERdk HINGE FIXING 1
3 [S05426 N 7S A B AT Sk B ETMAX1 2 ALLEN M4X12 2
4 185209025 [T [ 5 Ju CILINDER SUPPORT 1
5 1S05860 N 7S A IR AR L BB AT MBX 25 ALLEN M5X25 9
6 (185209024  |iZEHEEAR HINGE STEEL ARMONIC 1
7 [S09145 AN i 2 e B ATMAX 16 GRUB SCREW MAX16G 6
8 |701S16015  [FSfAMEEEM4 NUT 6
9 [185209030  [4LJRES MR SENSOR SUPPORT 3
10 1185230004 |5 JF4k e gs NORMALLY OPEN SENSOR 3
11 [S09022 N 7S A P i B B AT M3 XA GRUB SCREW M3X4 NEW CODE FOR M3XAG 9
12 185245068  [iXMEEE M 4L CYLINDER 1
13 [S05338 N 7S A [ A SR R TMEX 14 SCREN o
14 |S05432 N 7S A R SL BB £ TMEX 20 ALLEN M6X20 9
15 |185245015  |EiM$#Ek @ 2-M5 RACCORDO DRITTO &0SLASH;2- FIL. M5 1
16 |1852NS30010 I\E;(T;;gﬁ% H BB IRET SCREWDRIVER HEAD SCREW M3X20 2
17 |185245018 |ZBibes NYLON STOP 1
18 [185209028  |ZZ i as [ b GUIDA MOBILE ORIZZONTALE RADDRIZZATORI 1
19 [185209029  |ZEM 33 KA GUIDA FISSA ORIZZONTALE RADDRIZZATORI 1
20 |S05859 N 7S A [ A S R ETMAXS SCREN 1
21 |[W01003 ~F- 2 EM6 FLAT GASKET 9
22 |L02145 75 A1 S BEARMEX 10 BOLT M6X10 9
23 1185245017  [iEWEREGEATFE AT CYLINDER 1
24 [W01004 SEERPEIMB WASHER R5 M5 8
25 [L02115 75 A S BEAEMEX 12 BOLT 4
26 185244003  |ZE bk BUFFER 1
27 1185245013 |HMAZ L D4-R1/8 1/8 BEND CONTACT PIPE 4 1
28 185212008 |48 S HLIH 2 B SUPPORTO CILINDRO CORTO CARRO 1
29 [S05917 N 7S A R AT Sk i ETM6X 14 ALLEN M6X14 2
30 [W04007 K HPEM6 WASHER M6X18 2
31 [185245030 |iEMEEKATREST CYLINDER 1
33 [185245014 |EH A2 P6-R1/8 CONNECTOR 9
34 (185222001 A3y RUBBERWASHER 1
35 [185245054  |{RHEHES R D6 (AQ340F) VALVE 1

28




OO0 ©

Ll L

29



2. YT AEE RL AH AF

5 ARS8 TR HE

NO. [Part NO. PartName Description Number
1 |185245066  |#EEEITE AL CYLINDER 1
2 1185202008 |k X4t MANINA KIT MOLLEZZA LUNGA 1
3 [S09027 N 7N A i e MR AETMAX6 GRUB SCREW MAX6G 1
4 185202007 | Z2hétH SPINA GUIDA KIT MOLLEZZA REGOLABILE 1
5 |[S12033 N 7S R g 2 e A TMAX 0 GRANO MAX10 A PUNTA 1
6 185227003 |’SEL5kK fyon s TENSTON (LOOPER THREAD) SPRING ( 1
7 1185209033 | ESELEMR TAPPO CILINDRO KIT MOLLEZZA REGOLABILE 1
8 [1852NS11001 |JT-## [ il 24T ROTARY HOOK FIXING SCREW 9
9 [S09145 AN i 2 e B ATMAX 16 GRUB SCREW MAX16G 1
10 |701S516015 75 R REM4 NUT 1
11 [185245006  [{3]/A) 33k D 4/2. 5-M5 BARB FITTINGS FOR SOFT TUBING 1
12 1930200124 |'SGLEIENR (W) SUPPORTO CILINDRO KIT MOLLEZZA 1
13 [185209031 |z NEW TYPE GRIP SUPPORT 1
14 1S09007 N N i e MR A TMEXS GRUB SCREW M6X8 1
15 |S05917 NS A IR AR SR MR A TM6X 14 ALLEN M6X14 1
16 (WO1003 S HPEM6 FLAT GASKET 1
17 [W01002 SEERPEIM3 WASHER M3 9
18 1S05924 N 7S A B AE S ETM3XS ALLEN M3X8 2
19 [185202002  |7r#EfE4tr1 ROTATING PIN 9
20 |S09136 7S A B e R ETM3X 10 GRUB SCREW M3X10 9

30




31



3. 1A e i A4
FFe | aafs | B TR HE
NO. [Part NO. PartName Description Number
1 |185245003 | #fF ## e A AL PYSTON 1
2 1185212010 | S GLREEMR SQUADRA SUPPORTO PISTONE SUPERIORE 1
3 |185209035 AL &S SENSOR SUPPORT 1
4 1701515004 N 7S A F R L BB ETM5X 10 CONVEX ALLEN M5X10 1
5 |185230004  |H FFALEES NORMALLY OPEN SENSOR 2
6 [S09022 N 7S P i 2 e B ETM3XA4 GRUB SCREW M3X4 NEW CODE FOR M3X4G 2
7 1185212064 |JEIRF SHOCK ABSOBER 1
8 1185209034 |KELENIER HOLDER 1
9 [W01003 SR PEIM6 FLAT GASKET 1
10 [S05436 7S A AT L B ETMEX 25 ALLEN M6X25 1
11 |185212011 AR JEESIEN LETTURA SENSORE CIL. SUP. 1
12 [S01599 A [ AT L BB ETM3X6 ETC-AVP M3X6 SCREW 2
13 185245033 |l D4-1/8 CONTACT 1
14 1930200103 [FudE#a ek R4 5 (W2 [CARTER ANTERIORE PINZA 1
15 [S17878 7S A F L BEETME XS CONVEX ALLEN M5X8 2

32




33



3. 2P AL

FFe | aafs | B TR HE

NO. [Part NO. PartName Description Number
1 1930200129 | 2R 2238 b (WiE) BOTTOM PLATE 1
2 118523008600 [VI#E#(S 5 i THE 1
3 [1852NS12003 |22k v 1 [ e WE 4T PHOTOCELL SUPPORT EXTENSION 9
4 1185209036  [[f] ek FIXED BLOCK 1
5 |S05437 N 7S A IR AR SR MR ATM6X30 ALLEN M6X30 9
6 185227001 L TENSION (LOOPER THREAD) SPRING ( 1
7 1185209001  |:EAIENEK 0 4.8 BALL 1
8 [185203001 [PRiE[R{ % HEAD SELECTOR 1
9 185202001 R AT S i s il 6X23 EP-1 PUNCH 1
10 |701S16016 7S fAMEEEMS 5X5 NUT 4
11 |701S13036 7S A IR SR R A TMBX50 ALLEN M5X50 1
12 [S05186 7S A AT L B ETM5X40 ALLEN M5X40 1
13 |701S13022 NS A TR AR L BB ETMEX45 ALLEN M5X45 1
14 [S05309 N 7S A B AT S B ETM5X55 ALLEN M5X55 1
15 1930200126  |Fi#E 2 SEL F 7 20 (55) 3650EVS PLIERS LOWER SUPPORT 1
16 (WO1003 S HBEM6 FLAT GASKET 5
17 |L02145 75 1 S BB FEMEX 10 BOLT M6X10 9
18 1930200127 |Fi#EESE P (BB 3650EV8 PLIERS INTERMEDIATE SUPPORT 1
19 [185209047  |[#]5E #AR FIX PLATE 2
20 [W04007 K HFEM6 WASHER M6X18 3
21 (185231004 | FA. (GEMEX2082 47 ) HANDLE ~KRP/42 M6X20 3
22 1930200125 | E3fSr R (852 SUPPORTO SUPERIORE PINZA 1
23 [S05434 NS A AR L BB ETM6X 12 ALLEN M6X12 3
24 1185230011 |BizK4E3LPG9 WATER PROOF CONNECTOR 1
25 1930200128 | S EC44H (W) CARTER PINZA CON BATTUTA PER SELETTORE 1
26 [1852NS30011 |+ =7 F #4 Sk [ B Z M8 ETMAX6 |VITE TESTA CACCIAVITE MAX6 AUTOFORMANTE 3
27 |1852NS30011 |+ =7 £ =k [ Bra 'S HE4£TMAX6 [VITE TESTA CACCIAVITE MAX6 AUTOFORMANTE 3
28 185245075 |FIEAFEHEL d2-d4 CONNECOR 1
29 [S09007 N N i e WA TMEXS GRUB SCREW M6X8 1
30 [185245021 |&JE#ESk (NIRZG1/8) METAL CONNECTOR 1
31 [185230014 | fFFoE PRESSURE SWITCH 1
32 [S09101 BB MEETM6X6 GRUB SCREW M6X6
33 185245022  |Fi#EEE ST HEMMING MACHINE CYLINDER 1
34 [185209044 |/ [ & 2 SUPPORTO PISTONE INFERIORE PINZA 1
35 |S05859 N 7S A [ A SR R ETMAXS SCREN 3
36 [S09147 N 7N A i e MR ATMAXS GRUB SCREW M4X8 1
37 (185222033  |#FEEIOR2021 OR SEALING 1
38 |W06002 AT S BEIMS FLAT GASKET 9
39 [185222015 | RBLZEM# SHOCK ABSORBER 9
40 INO1101 75 MR BEMS NUT 8 1
41 18520915500 |F; 4% 2 J& 3L 2H 44 LOOP CLAMP COMPONENTS 1
42 1185212013 |1 [H & 4 3650EV8 PLIERS CYLINDER SUPPORT 1
43 [S05338 N 7S A [ A SR R TMEX 14 SCREN 1
44 |IN04005 V22 W REMB M4 FLANGED NUT 4
45 (185228004  |S TP CYLINDER GASKET 1
46 |185245034 |Zf12#2% (R1/8,R1/8) COVER 1
46 _[1852NS16003 | LA SR R) NUT 1

34




35



A7 1185212014 A& )Egs 22 3650EV8 PLIERS DETECTOR HOLDER 1
48 (185209030 |1 gy ST ¥R SENSOR SUPPORT 1
49 [S09022 N 7S A P i S B AT M3 X4 GRUB SCREW M3X4 NEW CODE FOR M3XAG 3
50 185230004 [ FFAL IS NORMALLY OPEN SENSOR 1
51 [185209045 |4y [ sE M/C 4650 PLIERS PISTON GUIDE 1
52 185209046  |fL &S IEN By SENSOR READER BLADE 1
53 [W01001 S PEIMA WASHER M4 1
54 [NO1101 75 MR BEMS NUT 8 1
bh [185245033 BBk $4-1/8 CONTACT 1
56 185245032 | XWSkAb22 45k (R1/8, R1/8) CONNECTOR 1
57 [185245031 ek (P 4-R1/8) CONNECOR 1
58 [42130105 |G ffilis] 0 4 CONTACT 1
59 [185245026 | $5 1l IR CONTACT 1
60 (42136001 RS S D 4-M5 MALE ELBOW 1
61 185245078 |JH= 2% SILENCER 1
62 |185209037 | 445 i ok £ P GASKET 1
63 1930200159 |2k 28 [H & 48 WIRE FRAME FIXING FRAME 1
64 (930200101 | FHEEMR2 (W) CARTER MORSETTI 1
65 1930200102  |fv g2 H M G iR = CARTER POSTERIORE PINZA

36




.
-

*

37



3. 2. 19 e L A 4

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
1 185245070  |[fuae e Sk S 5L CYLINDER 1
2 1185245012  |EifA2 sk @4-M5 CONTACT 1
3 |NO1091 75 fH JE A REMS NUT 1
4 [S09143 N 7S A 1 i 55 A IR AT M3X6 SCREW 9
5 1185209040  |[J&LiZEHENR CONNECTOR 1
6185202011 | Ju b e LBl PLLG PP i ]
7 185202010 |4 %5 [FH 4l WEAVE CHUCK SPRING RETAINER 1
8 |185227005  [fu# TENSTON (LOOPER THREAD) SPRING ( 1
9 [185209039 | S ETZEER CYLINDER CONNECT PLATE 1
10 185209043 bR PAD 1
11 185209042  [J&3k etk SPLINT 1
12 [S05428 7S A AT L B ETMAX20 ALLEN M4X20 9
13 185209041  [J&3k R Jetx SPLINT 1
14 [S05859 7S A [ A SL R ETMAXS SCREN o
15 1185202012 | IEET BOLT 1

38




)

/
(

%)
D

) (06

-

?/_\
) |

gr
!

(s
¢

<

N

)<
P

%

¥

D@
®

Ty N T

[ e =
o —
(=) (= [V 7

)

A

L
10

—

J
%

C
J
%)
»
gl

(8

\1
- BN

39



4. PR

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
118520915500 |f# #8525 N T ] 2H {4 1
2 |S09150 AN i 2 e B ATM6X 16 GRUB SCREW M6X16 4
3 |S05188 N 7S A IR AR SL MR A TMAX30 ALLEN M4X30 9
4 1185209054  |JERIIK S P LOOP CUTTING ASPIRATOR BRACKET 1
5 [S05339 N 7S A 5 A SR B ETMEX 16 ALLEN M5X16 1
6 185202014 |FERME S Hemimg ASPIRATOR NOZZLE 1
7 [S09147 N 7N i e MR A TMAXS GRUB SCREW M4X8 1
8 142136001 RS S D 4-M5 MALE ELBOW 2
9 [185224001  |%##&KPAP3025P10 PERVAGLIDE BUSHING 1
10 [185224002  [%##&KPAP3015P10 PERVAGLIDE BUSHING 1
11 [18521900500 | Y] JJZHAF KNIFE COMPONENTS 1
12 |L02140 75 L REM10X20 BOLT M10X20 1
13 |W06016 T REM10 CONVEX WASHER M10 1
14 1185209049 4% a8 AT SENSOR HOLDER LEVER 1
15 [1852NS13001 |Erh24T SPECIAL SCREW 1
16 |185227006  |##E 5 i 47 prh o 3 ANTI-VIBRATION SPRING 1
17 [S17880 N 7S T R L BB ETMEX6 CONVEX ALLEN M5X6 1
18 [W06017 TR BB CONVEX WASHER M5 7
19 [1852NS30001 [ TdE4T GRIP VPZ/22 M5X25 1
20 185230004 | AL 2% NORMALLY OPEN SENSOR 3
21 |S09128 N N i e R ATM3X3 GRUB SCREW M3X3 3
22 18520205800 |4k & |5 i #& | 2H 1 LOOP THICKNESS DETECT COMPONENTS 1
23 1S09101 N 7S S i 2 BB ETM6X6 GRUB SCREW MGX6 3
24 18524504900 |FA RS HT 4 A4 CYLINDER COMPONENTS 1
25 [701S15002 |/ L IZETMSX 12 CONVEX ALLEN M8X12 1
26 [185202013 W X LOOP CUTTING JECTOR EXTENSTON 1
27 185209051 [ S % e EIETTORE FORO 1
28 |S09155 N 7S P i 2 e B ETMAX 10 GRUB SCREW MAX106 1
29 1185209052 RS e &OSLASH; 1. 5 PERISCOPE 1
30 |1852NS11002 [ 1E NI 4R E S 24T TC M2, 5X5 SCREW 9
31 (41711015 HL2k 213, 2 WIRE CLAVP 1
32 [701515005 NS A R L R A TM6X 14 SCREW 2
33 185202019 | J]FEIEEAF PISTONE TAGLIO 4650 1
34 185205002  [VIEE LEVA INFERIORE TAGLIO 4650 1
35 [185228007 FL B RM10X16X0. 2 WASHER4 8
36 [185203010 |fi%E FERRULE 10X14X12 5
37 1185202017  [FEAT iedE SPINA ESP-1 10X36 3
38 [S09131 N N A i e R ETMBX5 GRUB SCREW M5X5 9
39 [185209057 |VIE| = E % REGOLAZIONE ALTEZZA TAGLIO 4650 1
40 1185205001 | =FLiEFF CAMMA PER TAGLIO 4650 2
41 |185202018  [EAThekE K bl SHAFT 1
42 1S09101 B MEETM6X6 GRUB SCREW M6X6 4
43 185204001 |SGLi&EREL LEVA SUPERIORE TAGLIO 4650 1
44 1185245002 |V JJSEL CILINDRO TAGLIO 40/35 1
45 [S12012 A N i 2 e WEATM6XS8 GRUB SCREW M6XS POINTED 1
46 185228006 |V E|S ELH: 5 fh 3B SPINA PISTONE TAGLIO 4650 1
47 |185202016  [VIEISGELEL sk SPINA CILINDRO TAGLIO 1
48 1185245014 |Eff2 ) P6-R1/8 CONNECTOR 6

40




)

/
(

%)
D

) (06

-

?/_\
) |

gr
!

(s
¢

<

N

)<
P

%

¥

D@
®

Ty N T

[ e =
o —
(=) (= [V 7

)

A

L
10

—

J
%

C
J
%)
»
gl

(8

\1
- BN

41



49 (185212025 |[VIEIHEE JGiRr= LOOP CUTTING ASSEMBLY BLADE 1
50 |185245009 | )4 15 44 E R I VALVE 1
51 [S17875 NS T E L B ETMAX 16 CONVEX ALLEN MAX16 2
52 |185245016 |EE#) P6-R1/8 CONTACT 1
53 185245112 |RRYHIFESL 06-D8 CONNECTOR 1
54 |185245072  |IEAEMESGL LOOP CYLINDER 1
55 185230015 |LED4T EXP LED LAVP KIT 1
56 [S09104 N 7S A i 2 e MR AT GRUB SCREW MEX20 1
57 1185245006 |f312) 3L D 4/2. 5-M5 BARB FITTINGS FOR SOFT TUBING 1
58 [S05428 7S A AT L B ETMAX20 ALLEN M4X20 9
59 |185227007 |pFE SPRING 1
60 [S05924 N 7S A A SL BB ETM3XS ALLEN M3X8 1
61 [S05422 N 7S A R SL BB ETM3X 20 ALLEN M3X20 1
62 (185212020 |HH LAMA BLOCCA PASSANTE 1
63 |N04012 VL2 WE RIS FLANGED M3 NUT 1
64 [W01003 SR PEIM6 FLAT GASKET 9
65 [S05917 N 7S A AR S BB A TM6X 14 ALLEN M6X14 1
66 [701S15002 | /ST L IZETMSX 12 CONVEX ALLEN M8X12 4
67 [185212021 [REP'HR LOOP GUIDE 1
68 [185212022 |V I{Ry & LOOP GUIDE 1
69 [185212023 |V R4 =& R LOOP GUIDE BLADE SHIM 1
70 102144 7S A SKIEAEMAXS BOLT M4X10 9
71 1930200130  [V) #1355 B fii{rd & CARTER ELETTROVALVOLA TAGLIO 1
72 |S17875 NS T E L BB ETMAX 16 CONVEX ALLEN MAX16 2
73 1930200131 [V)FEEE F{RHE LOOP CUTTING ASSEMBLY BLADE 1
74 (185228005 |[V)F|IEE Ry B H SPINA GIUNZIONE TAGLIO 4650 1
75 [W06013 it T HA FE M6 CONVEX WASHER M6 11
76 _[NO1007 75 2 REM6 M6 NUT 9
77 |S17001 N 7S A R L IR ATM6X 25 VITE TESTA BOMBATA M6X25 TORX 1
78 [S05917 N 7S A AR SL BB A TM6X 14 ALLEN M6X14 1
79 1185209035 |fLEds > ¥E R SENSOR SUPPORT 2
80 [701S15004 [N /N TIH ELIEETM5X10 CONVEX ALLEN M5X10 2
81 185209053  |STHEMR SUPPORT 1
82 |W01004 SR PEIMB WASHER R5 M5 3
83 102139 7S A1 KIS AEMEX 10 BOLT M5X10 3
84 701515008 [ 7SAFIRELIZETM6X12 SCREW 9
85 |W04007 K HPEM6 WASHER M6X18 1
86 [185212019 |ZE)ekT 42 STAFFA SUPPORTO FARETTO 1
87 1701515005 [ RELIZETM6X14 SCREW 1
88 |185245089 | XUt SLGKM6-12 M6 STAPLE WITH CLIPS 1
89 [S05923 N 7S A AR S BB A TM3X 14 ALLEN M3X14 1
90 |W06014 T T BEIM3 GASKET 1
91 |1852NS16004 [ L B KF N1 1
92 185201007 | 1J)#24E H i R BASE TAGLIO COMPLETA 4650EV9 1
93 |S09104 P 7S A1 e IR AT M6 X20 GRUB SCREW M6X20 1

42




43



4. IR N\ T R A4

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
1 |185209059 |#E#E S 0]k HE CILINDRO MARTELLO CON FERMO 1
2 1185244009 |#EES | EE HAMMER BALL FOR EV9 1
3 1185209061 WA S ) v B STRAIGHT HANDPUNCH HAMMER SLIDING 1
4 1185226002 |4 PLUG ESP1 4X16 1
5 185227008 |#EifE S N 9REE CYLINDER INTERNAL SPRING 1
6 185209060 [#EHES [mitk LOOP SLIDE 1
7 |1852NS30004 |5 &4 L2 ETMAX10 LARGECONVEX SCREW MAX10 BLENDED CUT 2
8 185212027 |#iES =R CLOTH PLATE FOR EV4 HAMMER 1
9 185209062 |#ifE/E Snb GUIDA PASSANTI SX 1
10 |185209064 |#i#E4 S nbk GUIDA PASSANTI DX 1
11 185203011 |SCRWEE SCRW BUSHING 4
12 [185212028  |M )}y 5t |n) i LAMA GUIDA PASSANTI 2
13 [S01150 T [ A 2L 2 ATM3X5 TC M3X5 FLAT SCREW 4
14 1185212029 |#EfEENL N LAMA ALLINEAMENTO MARTELLO 1
15 [W01001 - S BEIM4 WASHER M4 2
16 |1852NS30005 |JF 4 [ 4 Sk B2 ETM4X14 SPECIAL SCREW 4
17 (185203012 |Ab/NAHEE PROLUNGA DISTANZIALE X SCHEDE F/F M3X10 2
18 [S09142 AN i 2 e B ATM3X 16 GRUB SCREW M3X16 1
19 (185227005 |hidE TENSION (LOOPER THREAD) SPRING ( 1
20 [S05923 N 7S A IR AR SR R A TM3X 14 ALLEN M3X14 1
21 [701516015  |/SAHUEREMA NUT 1
22 1185202020 |#EEHTIAF REGOLAZIONE GUIDA PASSANTI 1
23 [S09139 N 7S A F v 2 A TMAX 20 GRUB SCREW M4X20 9
24 185227009 |HEJE & PASSAGGIO MOLLA MARTELLETTO 2
25 1185209063  |#EENEiHT R RONDELLA ZIGRINATA TAGLIO 4650 2
26 [S09104 AN i 2 e BB ATM6X 20 GRUB SCREW M6X20 1
27 (185245006  |{3]/2) NFEJ- D4/2. 5-M5 BARB FITTINGS FOR SOFT TUBING 1

44




45



4. 208 B A N A A4 R AR A L A 1

5 ARS8 TR HE
NO. [Part NO. PartName Description Number
1 |185212030 |#5E#EE UM LOOP REJECT BLADE 1
2 [185202021  |#%%h PINION 1
3 1185201002  [#E#EIEAT FEELER PIN 1
4 [S01110 T4 5 £ S B ATM3X 10 TC M3X10 FLAT SCREW 1
5 |185209065 | Wi e fr sk PINION 1
6 [185212031 |[#E#E S m] 3T LAVA A MARTELLO FRENA PASSANTE 1
7 [S01150 T [ A 2L 2 ATM3X5 TC M3X5 FLAT SCREW 2
8 185227011 |n)E3H s PRESSING FEELER SPRING 1
9 [185209066 |3 Ji{rEEH SPRING REGISTER 1
10 [S09155 N 7S A F i 2 e B ETMAX 10 GRUB SCREW MAX106 1
11 185245001  [FARE#EAT CYLINDER 1
12 [185245011 |HE MARiGEH:L ©2-M5 RACCORDO CURVA ATTACCO FIL.M5 &OSLASH; 2 1
13 |L02139 75 1 S BB FEM5X 10 BOLT M5X10 1
14 [W01004 SR PEIMB WASHER R5 M5 1
15 |185212032 |7 ¥k SUPPORT BLADE 1

46




47



4. 49) TIA

e |ARMES  |&K Tk HE
NO. [Part NO. PartName Description Number
1 [185209067 |J]JeikEfsih BLOCCO PORTA FUSTELLA 4650 1
2 [185203013 |JJ#TEiE COPPER SETS 1
31185202023 | JJFF STRATGHT HANDPUNCH ROTATTON PIN 1
4 1185209068 | JJ & KNIFE HOLDER 1
5 [W06013 T T BB M6 CONVEX WASHER M6 3
6 [N08002 7N B KR REME NUT 1
7 [S12013 A 7N i 2 e BB AT MBX6 GRUB SCREW M5X6 POINTED 1
8 185219001 [§]7J] STRATGHT LONG KNIFE 30MM 1
9 1505924 7S A B SL R ETM3X8 ALLEN M3X8 2
10 [185227012 |V J])9iss KNIFE SPRING 1
11 |1852NS11003 | #li [&] 44 SL B2ATM3X2. 8 TC SCREW-CARBON AND NTCKEL AVP M3X2, 8 1
12 [185245071 (Y1 JJHekE <L CYLINDER 1
13 |W01001 P H BB M4 WASHER M4 2
14 [L02101 IS IEAEMAX 16 BOLT 9
15 (185245028 | a1 %48 /2) R AE S D 2-1. 2 BARB ELBOW FORSOFT TUBING M5 TUBE 2 2

48




¢ el @ BO
@,,Rmvﬂ e /mﬁv
/ﬁ ®

MO

49



5. HEARIEE A

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
1 185209073 |Wi& ¥R OIL TANK SUPPORT 1
2 185209070 |y ] ME4A OIL VALVE 1
3 1S05923 N 7S A AR S BB ETM3X 14 ALLEN M3X14 9
4 |185222022 | %35/ [EOR6X1 OR SEALING 4
5 [185202025 |3 i I3 FE OILING VALVE PISTON 1
6 185227001 L TENSION (LOOPER THREAD) SPRING 1
7 1185222023 2 551 B OR6. 5X 1 OR SEALING 1
8 [185236001 |3 [ ]Ik CONTACT 1
9 185245007  [{#|A) A& P4/2. 5-M5 CONTACT 1
10 [185245010  |PYUEACT [ TAYH2 kM5 NIPPLES 1
11 [185245005 [LiAT5 R ®3.2-M5 ADJUSTING VALVE 9
12 [185245015 |HjEf:L D 2-M5 RACCORDO DRITTO &OSLASH;2- FIL. M5 1
13 1185209072 |iH &K JHE 0IL COLLECTION BASIN 1
14 [S05427 7S A AT L B ETMAX 16 ALLEN M4X16 9
15 [185209071  |Jeba i i i & OIL TANK 1
16 [185245006  [{3]/A) 43k D 4/2. 5-M5 BARB FITTINGS FOR SOFT TUBING 2
17 1185245008  |{3)/a) 0 3k D 6,/4-M5 BARB ELBOW FORSOFT TUBING M5 TUBE 6 2
18 1185222042 |+ RE0OR2018 OR SEALING 1
19 [S05433 7S A AT L BEETME X8 ALLEN M58 1
20 [185222041 |Z 4} HIOR132 OR SEALING 1
21 185221001 |45 it pE 2% BRONZE FILTER 1
22 (185212033 | & EmR 0IL TANK COVER 1
23 1505047 N 7S A R AT SL IR ETM3X4 ALLEN M3X4 1
24 IN05011 = R REM3 LOOPER COVER GRIP 1
25 |S09144 AN i 2 e B ATMAX 14 GRUB SCREW M4X14 1
26 |W06015 T S pEIMA CONVEX WASHER MARB 1
27 [NO8009 7N S E M4 M4 LOWERED SELF-LOCKING NUT 1
28 [S05426 7S A LA SK IS AT MAX12 ALLEN MAX12 9

50




51



5. 21 S A7 244
FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
1 [185209094 | X% [ 5 X AXIS FIXED SUPPORT 2
2 1185224005 | H ZkHhK LINEAR BALL BEARING 10
3 __[S05860 N 7S S B AT SL B ETMBX25 ALLEN M5X25 4
4 185209095  [X%hHgHk X AXIS PLATE 2
5 [185226007 |EALEH SOFT CYLINDRIC IRON PLUG 2
6 |185202032  [X%H 5 [m4TF X AXIS SHAFT 9
7 [S09152 N 7N A i i 5 e MR A TMB X6 GRUB SCREW M5X6 g
8 185225002  [XEhfLzhiksk RACK X AXTS 1
9 [S05339 P 7S A AT LB ETM5X 16 ALLEN M5X16 1
10 [185203024 |HhimEE CASING 1
11 |S02175 NS UL B ETM5X10 FLARED ALLEN M5X10 1
12 1185209098 | Y#h[#H & BE Y AXIS FIXED SUPPORT 2
13 [W01004 SR PEIMB WASHER R5 M5 4
14 [1852NS30006 | PN A MESZERNEET X AXIS FIXING COVER SCREW 4
15 [185209099 |YHhig ik Y AXIS INTERNAL CARRIAGE 1
16 [185209100 |i&klAk [# &b CARRO ESTERNO ASSE Y EV9 UP2 1
17 [185209118  |i&E#zih X AXIS IDLE SHAFT SUPPORT BEARER 1
18 185209096 |zl [HE &b X AXIS IDLE SHAFT SUPPORT 2
19 [S05426 N 7S A IR AR SR BB ATMAX 12 ALLEN MAX12 4
20 [185202034  |YHH5 [ 4T Y AXIS SHAFT 9
21 |S09101 BB MEETM6X6 GRUB SCREW M6X6 3
22 [185202039  |i&EFEH IDLE SHAFT X AXIS 1
23 185225003  |YHMLshik % RACK Y AXIS 1
24 |185212111 AR IEN |y RACK EXTENTION 1
25 [S05051 N 7S A AR S BB ETM3X6 ETC-AVP M3X6 SCREW 5
26 |185212089  |[iEKHR—FLEES5 55MM NEEDLE GAUGE PLATE 1
185212179  |4650EV9-05—096 F.FLik KBl Alx ~ [SINGLE HOLE FEEDING PLATE 1
185212186 ;LS)BOEV9—05—O981£;I=>L BB | e 1
185212187 gngEvg_OS_O%lﬁﬂ BB | e 1
185212188 421653)50EV9—05—1001£7|=41‘ﬁ (fLR FEEDING PLATE 1
27 |1852NS30004 | & &t 2 ETM4X10 LARGE CONVEX SCREW MAX10 BLENDED CUT 2
28 1930200132 |HALFEMR (HEEE ) TRANSPORT CARRIAGE COVER 1
29 1505930 N 7S A R AE S A TM4 X35 ALLEN M4X35 4
30 1930200133  [WgHkds b (W) X AXIS COVER 1
31 [185222033  |ZFEEIOR2021 OR SEALING 4
32 185226005  |X#HE 4 X AXIS POSITIONING PIN 2
33 |W01002 SEHEMS WASHER M3 1
34 1S01599 T8 (R A LB ETM3 X 6 AVP M3X6-TC SCREW 1

52




53



5. 33t WX BN A

FFe | aafs | B TR HE

NO. [Part NO. PartName Description Number
1 [185212093 |#ZEl ML 2R CARRIAGE AND MOTORS PLATE FOR 4650 1
2 1185209103 | X%l B[R 407 el 7 2 256 e X AXIS RACK GUIDE 1
3 [S05859 7S A [ A S R ETMAXS SCREN 1
4 |B04069 IRVEER #K60727 BEARING 607 WITH SEAL DUST COVER 9
5 |S05917 N 7S A AR S BB ETM6X 14 ALLEN M6X14 9
6 185209104 | Y% PR Ao i 7 ‘22 35 Ji Y AXIS RACK GUIDE 1
7 1185209105  |[{&/Ekgs 2 3k AXES ZERO SENSOR SUPPORT 2
8 [W01001 - S BEIM4 WASHER M4 9
9 [185230004 | AL RS NORMALLY OPEN SENSOR 2
10 [S09022 N 7S P i 2 e B ETM3XA GRUB SCREW M3X4 NEW CODE FOR M3X4G 2
11 [185212095 |42 PRAV A ‘22 355 g LEFT TROUSERS GUIDE SUPPORT 1
12 [W01004 SEERPEIMB WASHER R5 M5 3
13 |L02112 7N K BEAEMEX8 BOLT o
14 [185212096 |4kl PRI TROUSER GUIDE LEFT HOLDER 1
15 [W06015 T S pEIMA CONVEX WASHER MARB 3
16 [S01600 A [ A S MR £ TMAX6 AVP MAX6-TC SCREW 2
17 (185209106 |4kl PRA A ‘22 355 SUPPORTO LUNGO GUIDA PANTALONE DX 1
18 (930200161 Bt tk (i) GUARD PLATE 1
19 [L02115 75 A S BEAEMEX 12 BOLT 1
20 185212092 £ G 2 3k o SUPP. PIGLIAFILO BASSO 1
21 |L02147 S IZAEM6X20 BOLT M6X20 1
22 [N04004 v == WEREM6 M6 FLANGED NUT 1
23 185212097 A5 KA FRAIHR TROUSER GUIDE RIGHT HOLDER 1
24 |S01600 T [ 4 2L 2 A TMAX6 AVP MAX6-TC SCREW 1
25 [185209101  |/A) £ LA & B EXTERNAL THREAD CATCHER SUPPORT 1
26 |W01003 S HPEM6 FLAT GASKET 1
27 11.02146 7N K IEFEMEX 14 BOLT 1
28 |185245029  |AJZREL THREAD CATCHING CYLINDER 1
29 (185209102 |‘AZH THREAD CATCHER BLADE 1
30 [S01110 T4 R A L BB ATM3X 10 TC M3X10 FLAT SCREW 1
31 (185245015 | HiHA$EL ©2-M5 RACCORDO DRITTO &OSLASH;2- FIL. M5 1
32 1505928 N 7S A R AR S BB ETMAX 22 VITI A BRUGOLA MAX22 1
33 (61300014 XY 4145 IR B AL BRUSHLESS MOTOR WITH ENCODER 400W 9
34 (185203025 HEHLHE MOTOR PINION ADJUSTMENT TO A GIVEN CLEAR 2
35 [S09101 B EMEETM6X6 GRUB SCREW M6X6 4
36 185225004  [HEANUEBhAR STEP BY STEP MOTOR PINION 9
37 185212094 [HEANLIH X AXIS MOTOR SHIM 3
38 [S05428 7S A IRAE SL MR AT MAX 20 ALLEN M4X20 6
39 1S05929 N 7S A IR AR SL BB ATMAX 25 ALLEN M4X25 1
40 _[N01050 Pt A3 NUT 7
41 [S05427 N 7S A B AT SR ETM4X 16 ALLEN M4X16 1
42 |S02913 TFEFE VLB ETMAX 12 NEEDLE PLATE SCREW 6
43 1185245060 |RHaE 3L D 2-M5 RACCORDO CURVA ATTACCO FIL.M3 &OSLASH; 2 1
44 |S05925 7SR AE L2 ET M4X10 ALLEN M4X10 1

54




55



5. 4% P2 A4

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
1 [185209107 |5 S B3R i%EREHR PREDDER FOOT BLOCK SUPPORT 1
2 [185209108 |JEMHISZ 4 PRESSER FOOT SUPPORT 1
3 |S05860 N 7S 3 A S M ETM5X25 ALLEN M5X25 9
4 |S05912 N 7S A AR S BB 4 TM5X 10 ALLEN M5X10 9
5 185212099 | EJEAR PERVAGLIDE RIGHT PLATE 1
6 [S02912 TTHE TS IR ETM3X6 M3X6 SPECIAL SCREW 9
7 1185212102 i 7 2 d Y AXIS COVER FOR EV9 1
8 |S05432 N 7S A R S B4 TM5X 20 ALLEN M6X20 9
9 [S05429 N 7S A IR A S MR AT MAX6 ALLEN MAX6 1
10 [185209109  |J&JHI[H] e ki PRESSER FOOT SLIDING 1
11 1185212100 |FiE'EE MR SLIDING INOX PLATE 1
12 [S02914 NS AT BB ETM3X6 FLARED ALLEN M3X6 2
13 [185209110 |FEZ:EI GIRDER CLOSING BRACKET 1
14 [S05928 NS A AR SL BB ETMAX 22 VITI A BRUGOLA MAX22 4
15 [S09007 N 7S S i % BB ETMEXS GRUB SCREW MGXS 9
16 [185212101  |JEMHIELIAR LEFT PLATE 1
17 185245077  |[JEJHISEL PRESSER FOOT CYLINDER 9
18 185209112  |J& IS T A bR PRESSER FOOT CYLINDER CLOSING 9
19 |S05426 7S A IR AR SL BB ATMAX 12 ALLEN MAX12 4
20 [S09149 N 7S P 2 e B ETM6X 12 GRUB SCREW M6X12 NEW CODE FOR M6X12G 2
21 185222031  |Z5 3+ [EIOR6. 5X1 OR SEALING 14
22 185202036  [JEBISAT M8X70 PLUG 9
23 [S09129 N N i e MR AT MAX A GRUB SCREW MAX4G 4
24 (185244020  |J& % BhAR PRESSER FOOT AUXILIARY BOARD 1
25 (185245006  |{3]/2) NFE) D4/2. 5-M5 BARB FITTINGS FOR SOFT TUBING 4
26 185244016  |J&HIH7 2R3k SPRING CLAMP 2
27 |185227015  |JE I # PRESSER FOOT TENSION SPRING 9
28 185202010 |4 % [ & fih WEAVE CHUCK SPRING RETAINER 9
29 [185245079 |HiE$EKL ©4-M5 CONTACT 9
30 [185209113 |45 Hs I & =g Ji RIGHT PRESSER FOOT SUPPORT 9
31 185209114 [/ )& B[] 5 B LEFT PRESSER FOOT SUPPORT 9
32 185216001  [JEM PRESSER FOOT 4
33 |WO1001 - M4 WASHER M4 4
34 |1852NS30005 |5 & 1l [ A SL 25T M4X 14 SPECIAL SCREW 4
35 |185209115 |JEJHIWRSAF L #EH BLOWER BRACKET 2
36 S05923 N 7S A AR S BB A TM3X 14 ALLEN M3X14 4
37 1185221002 4% BRASS TUBE L=65M\ 1
38 S09128 N 7S R S i 2 BB ETM3X3 GRUB SCREW M3X3 9
39 [185203029 |#hE BEARING 2
10 [185202001 |4 P g I B P B 3 2
41 42136001 PR 3L D 4-M5 MALE ELBOV 1
42 IW01001 S M4 WASHER M4 1

56




57



5 59&%%%@#

AFHS 2 FR TR HE
NO. Part NO. PartName Description Number
1 [185201005 Ml B COMPLETE TENSION GROUP FOR EV6 1
2 118521300400 |—=2H &2k 7% COMPLETE TENSION GROUP 1
3 [18521300300 |XU4H Je2k 2% GRUB_SCREW M4X66 1
4 [S09027 NN A i 2 e WEATMAX6 GRUB SCREW M4X14 1
5 _[S09144 7S A~ i 5 R ETMAX 14 SCREW 1
6 185245074 oK JI B U L PRESSER FOOT PRESSURE 1
7 (185202038 JE JEIBR A7 s B ALLEN M4X14 1
8 |[S05926 N 7S F TR AE S B A TMAX 14 CONVEX WASHER MARB 1
9 |W06015 FilE 7Y 58 FEMB M5 BLIND NUT 1
10 |N05008 25 RIWEREMB TENSION (NEEDLE THREAD) SPRING (3) 1
11 [185227017 VAL S TENSION OPENER CYLINDER CLOSING 1
12 1185209117 7K TG 3 AR ALLEN M3X10 1
13 [S05410 N 7S A R A LR ETM3X10 ALLEN MAX25 9
14 [S05929 N 7S F TR AR SL B ATMAX 25 LOWER FRONTAL COVER CPL OF AIR FITTING 2
15 (930200137 S Bk B AVP M4X6-TC SCREW 1
16 [S01600 T4 [ A 2L MR ETMAX6 ALLEN M3X30 9
17 |S05160 N 7S A TR A LR ETM3X30 ALLEN M4X10 9
18 [S05925 S A RS SR B ATMAX 10 gggfgggor &QUOT; T&QUOT; 1X M5 - 2X 1
19 [185245043  |YAIFEL ©4-M5 SCREW 1
20 (185201006 IR CONTACT Y 3X &OSLASH;4 1
21 1185245042 YRIpESL D4 PLUG 3
22 (42122001 PRk @4 PLUG 1
23 185245059 PRI HES R D 4 CAGE NUT M3 1
24 [1852NS16016 | IEHEM3 NUT 9
25 |185245075  |HIBTHEEL 62-04 CONVEX_ALLEN M3X6 1
26 701515017 BEETM3X6 SPRING THREAD GUIDE 9
27 185213002 SO A THREAD HOOK 9
28 [185245043 4650EV9-Y R4 3. D 4-M5 Y type connector ®4-M5 1
29 1185245075  |4650EVI-HMAREHEI D 2- D |Connector ®2-@4 1

58




—— 0
(o

e e

~~
(92
N

67
&

7
e .\-M

/
-

—
—

\

)

m,

o

3

v
S

S

’

1?2
w
Q
vo

59



6. 5 MR TE B _

5 |AFES |8 TR BE
NO. |Part NO. PartName Description Number
1 |185245073  |HriE ST CYLINDER 1
2 1185209074 | %5 1F I\ 225k ik LOOP ALIGNER BODY 2
3 185212036 [ HHIEJN RIGHT 9 CALIBRE LOOP ALIGNER 9
4 |185222017 [%+fPE[OR114 SEALING GASKET 4
5 1W04006 R EEEMS WASHER M6 7
6 [S17878 NhaviiRaz BN AN CONVEX ALLEN M5X8 3
7 [1852NS12002 | 1E JI\ 22 24k B[] 5 b A LOOPER SUPPORT SCREW 4
8 1S09130 N 7S A 2 W2 A TMAX5 GRUB SCREW M4X56 1
9 185212037 |fLEKBLIEN INNER SENSOR PHOTOCELL 1
10 [S09155 N 7S A P M2 ETMAX 10 GRUB SCREW MAX106 1
11 [W01001 S BEIM4 WASHER M4 10
12 |701S16015  [7SffEERIMA NUT 1
13 102144 75 SRR MAXS BOLT M4X10 4
14 |1852NS11002 | iE Ny AR e i8 4T TC M2, 5X5 SCREW 4
15 (185203015 |¥r1IESEGIE [ g & ALIGNER SPING SUPPORT 3
16 [185227013  |HriE S &4 58 SPRING 2
17 [S05927 NS A R AT S B2 ATM4X 18 ALLEN M4X18 3
18 1930200140 | i ESE{Ey 2= (B LOOP ALIGNER SHAFT CARTER 1
19 [S05429 NS A R AT L M2 A TMAX6 ALLEN M4X6 3
20 185245008  |f51’4) X E 3L D 6/4-M5 BARB ELBOW FOR SOFT TUBING M5 TUBE 6 1
21 1185245019 PRI HEA IR D6 PIPE 6 CONTACT WITH QUICK OUTLET 1
22 1185245035  |##niEsl. d6-Dd4 CONTACT 1
23 185209082 |4 IE ST 22 354 LOOP ALIGNER GUIDE SUPPORT 1
24 [W04007 K EIM6 WASHER M6X18 4
25 [S05030 7S A R AR L B2 ETM6X18 ALLEN M6X18 4
26 1185209083 |R &L F N SR LOOP ALLINIER KEY 1
27 1930200138  |FFIEgs Y ¥ER (W) LAMA SUPPORTO RADDRIZZATORI 1
28 [S05925 NS A AT LR ATMAX 10 ALLEN MAX10 5
29 1930200139 | SEHHK LAVA CHIUSURA TUBT RADDRIZZATORE 1
30 [185209081 A JR i 2 5 L V700 SENSOR SUPPORT 1
31 |1852NS30004 |5 &4 SL 2 ETM4X10 LARGE CONVEX SCREW M4X10 BLENDED CUT 1
32 1185230004 |7 JTAL B zs NORMALLY OPEN SENSOR 1
33 1509022 NS T 2 e MR AT M3 X4 GRUB SCREW M3X4 NEW CODE FOR M3X4G 1
34 [185209077 [&] 52 7K 5 [al A GUIDA FISSA ORIZZONTALE RADDRIZZATORI 1
35 [185203014 |smEEME ALIGNER SPRING SUPPORT 1
36_[S05338 7S A B A K R TMBX 14 SCREW 9
37 1185209076  |HriE Nz kE R LOOP ALIGNER SUPPORT 9
38 [185209078  |HriEXE BI/K T35 F a1k GUIDA MOBILE ORIZZONTALE RADDRIZZATORI 1
39 1S05339 NS A AT L B2 ATMEX 16 ALLEN M5X16 1
40 |W01041 K EEMA WASHER MARM X12 9
41 |185209075  |AHriE)\ 3tk LOOP ALIGNER BODY 9
42 1185212035 | A IER LEFT 9 CALIBRE LOOP ALIGNER 9
43 |185226003 | BEEEYIE T4 FIXING CYLINDER PIN 4
44 1509148 N 7S A 2 W2 A TME XS GRUB SCREW M58 4
45 |185227005 |45 TENSTON (LOOPER THREAD) SPRING ( 4
46 1S05924 NS A B AT LR ATM3XS ALLEN M3X8 4
47 1185212034 |HriE 4 LOOP_STOPPER 4
48 [L02144 7~ L B2 AR MAXS BOLT M4X10 4
49 [1852NS11002 |#r 1B A AR e A7 BEET TC M2, 5X5 SCREW 4

60




61



7. fi i T AR AH A

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
1 [185209087 | {)I 20 B 273 i SPESSORE SUPPORTO TAGLI0 1
2 |W01016 SEEPEIM12 WASHER M12 5
3 1185231014 |1 T4 ADJ. CLAMPING LEVER LENGTH 100 1
4 |L02151 75 S B REM12X25 BOLT M12X25 1
5 |K01012 AT SEEE6X6X50 LINGUETTA AD INCASTRO 6X6X50 1
6 [185202027 |fh#E 5E L ¥EAT DISPLAY SUPPORT FOR 4650 1
7 [WO1017 SEEPEIM10 WASHER M10 1
8 [L02141 7N SKIEFEM10X25 BOLT MI0X25 1
9 185212046 | ik [l e CHAIN FIXING BLADE 1
10 [S17879 N 7S T R L BB ETM6X 10 CONVEX ALLEN M6X10 1
11 [185231003 g?ﬁﬁg (P 5240, ARI15, 20 CATENA PORTACAVI 1
12 |S02132 NS TS BB ETM3XS FLARED ALLEN M3X8 3
13 |N04012 12 LR REM3 FLANGED M3 NUT 3
14 1930200144  |fd$ R N 822 (B5E) STAFFA PORTA DISPLAY 4650 1
15 |W06016 A REM10 CONVEX WASHER M10 1
16 _|N08001 7N AV RIML0 M10 SELF-LOCKING NUT 1
17 118522200600 |k ANTIVIBRATING FF 15X25 3
18 [W01001 - S BEIM4 WASHER M4 6
19 [S05859 7S A [ A S R ETMAXS SCREN 3
20 (930200143  |ff5i)5E S H# A0 (MEER) SCREN 1
21 [S05429 N 7S A IRAE S MR AT MAX6 ALLEN MAX6 3
22 118523008400 |fihdsi 5% 2H 44 DIGITAL TOUCH SCREEN PANEL 1
23 [185212044 |45 48 CABLE SUPPORT FOR LS-4/9 1
24 1S05337 N 7S A AR SL B A TMEX 12 ALLEN M4X10 9
25 1505925 N 7S A B A S BB ETM4X 10 ALLEN M4X10 1
26 118523008500 |78 iF $4 4k 2H 44 MEMBRANE KEYPAD EV9 COMPLETE KIT 1

62




63



8. LNk A B

5 ARS8 TERR e
NO. [Part NO. PartName Description Number
1 18520916000 |zhjiEtR 5 m2H 4 HOOK COMPONENTS 1
2 1930200098  |HL7% ) JHE (FEER) CENTRAL FUSION 3650 1
3 [185223003 | FHiENg 4 CAM GUARD 1
4 118524508100 |8 28 S L 4H A4 TRIMMING CYLINDER COMPONENTS 1
5 185230058 |7 AL IR 2s NORMALLY CLOSED SENSOR 1
6 [S09022 A 7S A i K e MR A TM3X4 GRUB SCREW M3X4 NEW CODE FOR M3X4G 1
7 |185209131  |BUZR S EL[HE & e THREAD TRIMMER PISTON BLOCKER 1
8 185226009  [SGT[H 4N CYLINDER SUPPORT PIN 1
9 [HO05003 GB/T896-19867 k5 SEEGER FOR DIAM. 5 SHAFT (FOR EXTERNAL) 1
10 (W01003 - HBEM6 FLAT GASKET 1
11 [L02147 S IEAEM6X20 BOLT M6X20 1
12 [185226014  |HL7% )% AP R4 SHAFT 9
13 |185203061 |[i#ERefhE SHAFT JOINT FOR 2650 1
14 1185203037 e COVER 1
15 [S09041 N 7S 8 S i 2 e BB ETM6X5 GRUB SCREW M6X5 3
16 1185202040 | F#h LOWER SHAFT GAUGE 12 1
17 [S12012 A N i 2 e WEATM6XS8 GRUB SCREW M6XS POINTED 9
18 118523500500 | 4G ¥t LOWER PINTON 1
19 170124019 VAVEER 4600577 47X25X12 BALL BEARING 2
20 |185203036 | FHi)GiriciE HANDWHEEL SUPPORT 722 1
21 [185212145 |WLLJE )G 254k BELT LOWER BLADE 1
22 1505917 N 7S A AT Sk ETM6X 14 ALLEN M6X14 6
23 [W01001 - S BEIM4 WASHER M4 2
24 [S05426 N 7S A IR AR SR BB ATMAX 12 ALLEN MAX12 9
25 [S09149 N 7S P 2 e B ETM6X 12 GRUB SCREW M6X12 NEW CODE FOR M6X12G 2
26 |185212146 | FHhy &= SHAFT GUARD COVER 1
27 1185202041 |5E etk il FIXED HEAD ROTARY HOOK SHAFT 1
28 1185202042 |EjiER)JgHE REAR ROTARY HOOK TRIMMING 1
29 185203040 |4{E8X12X16X12 BRONZE FERRULE 8X12X16X2X12 WITH COLLAR 2
30 [185203041 e P iE ROTARY HOOK SHORT BUSHING 1
31 185222036  [#53+EIOR2075 OR SEALING 2
32 1185203042 |EjEREIHE ROTARY HOOK TRIMMING 1
33 1509027 N 7S R S i % BB ETMAX6 GRUB SCREW MAX6G 3
34 [185203038 TR R A E REAR ROTARY HOOK LITTLE SHAFT BUSHING 1
35 185324007 |4 BRHH#K608ZZQE BEARING 608ZZQE (V) 1
36 [185203039 FiAZBOC8X12X16 BRONZE FERRULE 8X12X16 1
37 118521900600 | 52 BY 2k 28 2HAF TRIMVNG COMPONENTS 1
a8 185218001  |fig#k HOOK |

185218004  |#5% BOBBIN CASE
29 185209149  |JiEhR & ALy e 2E HOOK POSITIONING HOOK MOUNTING BLOCK 1
185202044  |5Efrky POSITIONING HOOK

40 |1852NS16010 | BEAR 52 {7 £4E1 S B BUSHING 1
41 [S02915 WS A UL IR ETMAX 16 FLARED ALLEN MAX16 1
42 1185212155 [ N4 #R NEEDLE PLATE HEAVY WORK 1
43 [1852NS17001 |&F AR M24TMAX9 NEEDLE PLATE SCREW 5
44 1930200146  |[HLFEJEJEAT s bR (BT RIGHT FIXED COVER 1
45 |L02144 75 S IR REMAXS BOLT M4X10 9

64




65



46 1930200147  |HL7eJERE AL S5 AR (W) LEFT FIXED COVER 1
A7 (185222010 | HLFEJEE A %5 4 34 1 HEAD SHIM 1
48 1930200145 | MLk JiS s B fRI EE 5. (WEEYZR ) [CARTER ELETTROVALVOLE TESTA 4650 1
49 (185245080 |13k 544 Ho fd 1] ELETTROVALVOLA 5/2 MONOST. CAVO GUINATO 2
50 142136001 PR 7S 3L D 4XM5 MALE ELBOW 2
51 [S05160 7S A R SL BB ETM3X30 ALLEN M3X30 2
52 18521900700 |2 zf B 2k 25 2H {1 TRIMMING COMPONENTS 1
53 [185212154  [AMm4#k EXTERNAL NEEDLE PLATE HEAVY MATERIAL 1
54 1S09007 S 2 E W AETMAX6 GRUB SCREW M6X8 1
54 18523500700 |5E etk i & GEAR 710 HOLE 10 1
55 |185230054 |fkahJTFoR STARTING MICRO SWITCH 2
56 [185245011 |¥8ZddsEk o 2-M5 RACCORDO CURVA ATTACCO FIL.M5 &0SLASH; 2 1
57 (185145117 | Hetnk2s 3k & 4-M5 sg;(c}gmo CURVA ATTACCO FIL. M5 &OSLASH,; 4 9
o8 |S17892 NS A B AT S BB ATMAX 25 SCREW 4
59 |S05050 NS A B AT SL B ATM10X25 ALLEN M10X25 1
60 |S05036 NS A B AT SL B ATM10X30 ALLEN M10X30 2
61 |S09129 A 7S £ T i 5 B T MA X4 GRUB SCREW MAXAG 1
62 |185235006 | T 4hJe i e [F 20 Ay BELT 1
63 [NO8008 75 2R3 3X4 SELF-LOCKING NUT 1
64 (185245042 |[YHIBESL 4 CONTACT Y 3X &0SLASH;4 2
65 |S05422 PN 7S S A L T M3X 20 ALLEN M3X20 1

66







8. 1. 1R F MM

5 ARS8 TERR e
NO. [Part NO. PartName Description Number
1 185212147 |#hjieiR B vk LAMA SUPPORTO TESTA 10MM 1
2 185209123 |[1gzh &L MEMBER SPACERS 9
3 185209125 |BhhEesR FnliE ik MOVABLE MEMBER PLATE 1
4 1185209124 | A SB[k PLATE GUIDE RIGHT MEMBER 1
5 [S05432 N 7S A R S BB ETMEX 20 ALLEN M6X20 g
6 |W01004 SR PEIMB WASHER R5 M5 6
7 1S05860 N 7S A IR AR L R ATMBX 25 ALLEN M5X25 6
8 [185209127 |A Bk PLATE GUIDE LEFT MEMBER 1
9 [185209128 |¥E AR PR ADJUSTING BLOCK (DOWEL) 1
10 |S05912 N 7S A A SL BB ETM5X 10 ALLEN M5X10 1
11 [185212148 |#hjiehR 5 [miAL o2 20 55 i HEAD SECURITY SENSOR HOLDER 1
12 [701S16015  |/SfAUERFM4 NUT 3
13 [W01001 - S BEIM4 WASHER M4 2
14 [S05926 N 7S A B AT SL IR ETM4X 14 ALLEN M4X14 1
15 [185226008 [Wgsh S #LidsH PLUG ESP-1 4X14 2
16 |S09022 N 7S P i 2 e B ETM3XA4 GRUB SCREW M3X4 NEW CODE FOR M3X4G 1
17 1185209126  |Jgk'EE R KEY FOR ADDED HEAD 1
18 |W04007 K HPEM6 WASHER M6X18 2
19 1185231004 |4l (HrMEX200247) HANDLE ~ KRP/42 M6X20 2
20 |S05917 N 7S A B AT SL IR ETMEX 14 ALLEN M6X14 2
21 |W06015 I #D10d4. 3t0. 5 CONVEX WASHER MARB 10
22 |NO8009 l\gljljnggéf%% LAURAvERZE S L M4 LOWERED SELF-LOCKING NUT 2
23 (41711014 2R 6. 4 WIRE CLAVP 1
24 |S09153 N 7N A i e MR A TMAX 35 GRUB SCREW M4X35 1
25 185230058 |7 FHAL IR 2s NORMALLY CLOSED SENSOR 1
26170128220 |M6HEZ AL EIfEI GASKET o

68




69



8. 1. 2] xE By R AR AU 1+

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number

1 [185209129 |BUZE 28I i THREAD CATCHER BRACKET 1

2 185203043 |87 )jiekkthimE BUSH 9

3 185219002 B ] WIPER 2

4 1S09136 N 7N A i e R ATMBX 10 GRUB SCREW M3X10 9

5 |[185212152 |#" A SPRING 1

6 [185228001 Ekilk:Y5 M3 UNDULATED WASHER 3

7 [S01150 T [ A 2L 2 ATM3X5 TC M3X5 FLAT SCREW 1

8 [185212153  |Jx[n] J] v 223 e COUNTER BLADE SUPPORT 1

9 [S05410 N 7S A IR AR SR MR ATM3X 10 ALLEN M3X10 9

10 [185219004 |jal ]}y COUNTER BLADE 1

11 [S01150 A R A L BB ETM3X5 TC M3X5 FLAT SCREW 2

12 |W06014 i 70 M4 SCREW 4

13 [S05095 N 7S A [ A SR R ETMBX16 SCREN 1

14 |S05422 N 7S A R SL BB ETM3X 20 ALLEN M3X20 1

15 185209130  |BIZR S GLiEREH THEARD-CATCHING CLAMP 1

16 [S05859 7N A B EE SR ETMAXS SCREN 1

70







8. 1. 3% By LR AR AU 1+

FFe | aafs | B TR HE
NO. [Part NO. PartName Description Number
1 [185209129 |BYZE 25 J& i THREAD CATCHER BRACKET 1
2 185203043  |BY J] ek ke BUSH 9
3 [185219002 B ] WIPER 2
4 1S09136 AN i 2 e BB ATM3X 10 GRUB SCREW M3X10 9
5 1185212152 (¥ JJA SPRING 1
6 [185228001 Ekilk:Y5 M3 UNDULATED WASHER 3
7 [S01150 T F [ A 2L 2 ATM3X5 TC M3X5 FLAT SCREW 1
8 185212153 |Jx[n] J] v 223 e COUNTER BLADE SUPPORT 1
9 [S05410 N 7S A IR AR SR MR ATM3X 10 ALLEN M3X10 9
10 [185219004 | = J]hr COUNTER BLADE 1
11 |S01150 A [ A L BB ETM3X5 TC M3X5 FLAT SCREW 2
12 |W06014 i 70 i M4 GASKET 4
13 [S05095 N 7S A [ A S R ETMBX16 SCREN 1
14 [S05422 7S A AT L B ETM3X20 ALLEN M3X20 1
15 |185203044 |BUZk3sidfeih THEARD-CATCHING EXTENSION 1
16 [S09152 N 7N i e R AETMBX6 GRUB SCREW M5X6 9
17 185209130  |BYZR S GLi%EfEEL THEARD-CATCHING CLAMP 1
18 [S05859 7N A B EE SR ETMAXS SCREN 1

72







8. 1. 4B AT {4

5 ARS8 TERR e
NO. [Part NO. PartName Description Number

1 |185212156  |f&)XesZrdEhR SENSOR ATTACHMENT 1

2 1509022 7S A i K e MR A TM3X4 GRUB SCREW M3X4 NEW CODE FOR M3X4G 1

3 |185222011 B 25 [T 22 ph 3 THEARD TRIMMER PISTON BUFFET BOLT 1

4 185212157  |A&JEER N SENSOR ACTIVATOR BLADE 1

5 185245012 EHAAE S D4-Mb CONTACT 1

6 (42130032 T 5 42 1] ) D 4-M5 FLOW CONTROL 1

7 1185245023  |BTZRS G 24 CYLINDER 1

8 [S09022 N 7S P i 2 e B ETM3XA GRUB SCREW M3X4 NEW CODE FOR M3X4G 1

9 [185230058 |% AL A% NORMALLY CLOSED SENSOR 1

74




75



8. 25N e iR A+

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number
1 185209132 |BlEtk 2o 25 i ADDITIONAL LOWER HEAD STRUCTURE 1
2 185202045 | BhhEkR ¥ ROTARY HOOK SHAFT 1
3 [185203040 |4fZE8X12X16X12 BRONZE FERRULE 8X12X16X2X12 WITH COLLAR 1
4 1185222037 | H}B0R2087 SEALING GASKET 2
5 185203045 |#hjiEseihihE HEAD MOBILE ROTARY HOOK BUSH 1
6 [185203039 FiAZBOC8X12X16 BRONZE FERRULE 8X12X16 1
7 (185228016  |HE fy#pE GASKET 1
8 185235008 |[shiER[aLwrEe 12103 PULLEY WITH WASHER 1
9 [S09007 N 7S A S i 2 BB ETM6XS GRUB SCREW MGXS 9
10 185202051  |[f& 5% TRANSMISSION SHAFT 1
185202052 |7 st SPLINE CONNECTION SHAFT
11 [185203046  |%#hEIR12X15X16 BUSHING 1
12 1185203047 HEPAP1515P10 DRAGGING BEARING 1
13 170124019 VAVEER B 4600577 47X25X12 BALL BEARING 1
14 1185203048 |frgdfhthe BUSSOLA SUPPORTO L=70MM 1
15 [18523500900 | F #ligyla) L4 MOVABLE HEAD ROTARY HOOK HANDWHEEL 1
16 |S09149 N 7S P i 2 e B ETM6X 12 GRUB SCREW M6X12 NEW CODE FOR M6X12G 3
17 [185235010 |[shigR[a)b TOOTHED BELT 1
18 1930200157 [Lahim iR s (W) ADDITIONAL HEAD BELT COVER PROTECTION 1
19 |S05287 N 7S A IR AR L B2 ATM6X 35 ALLEN M6X35 9
20 [185202053  |[fE#h 40 ORY B8 5 r] A SHAFT 1
21 182145090 M5 D8 PIPE 1
22 1185247001 [3] i k COUNTERSUNK M3 HOLE ROUNDER MAGNET 2
23 [S02912 FFA# Y LB ETM3X6 M3X6 SPECTAL SCREW 9
24 1S09104 AN i 2 e BB ATM6X 20 GRUB SCREW M6X20 9
25 185209133 |4 5tk [Hl e bk RIGHT COVER SPACER 1
26 [S05925 7S A R AT L B ETMAX 10 ALLEN M4X10 4
27 1501600 A 5 A L B AT M4 X6 AVP MAX6-TC SCREN 6
28 |185222012 |42 ik GASKET 4
29 (185209134 |45 JF 7 EAr ] RIGHT MICRO PUSHER BLADE SUPPORT 1
30 [185209135 T e GUIDE KEY MICRO PUSHER 2
31 |W06015 T S pEIMA CONVEX WASHER MARB 6
32 |S054029 N 7S A IR A S MR AT MAX6 SCREW 9
33 |1852NS30008 [ AR MZ4TM4X10 GRIP 7P/22 MAX10 9
34 (18521216000 |[JT7¢EHk COMPLETE MICRO PUSHER LEVER 2
35 185202047  |JFZJEAR AL sh4s Hh PLUG 2X33 IN SOFT STEEL 9
36 |S01601 T A [ A Sk B2 £ TM3X4 TC M3X4 FLAT SCREW 4
37 (185209136 | /A& a5tk [ & B LEFT COVER SPACE 1
38 185209137 | FF I f MRk [ & Bt LEFT MICRO PUSHER BLADE SUPPORT 1
39 1185227001 oL TENSION (LOOPER THREAD) SPRING ( 1
40 |185209001  [FEfNERD4. 8 BALL 1
41 (185203001  [PREE[R{ 2 HEAD SELECTOR 1
42 1185202001 | PRA % iie i il 6X23 EP-1 PUNCH 1
43 |701S16016 7S fAMEEIMS 5X5 NUT 4
44 |701S13022 | NS RAE L BRETM5X45 ALLEN M5X45 1
45 1701513036 7S A IRAE SR R A TMBX50 ALLEN M5X50 1
46 1S05309 PN 7S S R A L BB AT M X55 ALLEN M5X55 1

76




7



47 |701S13010 |7~ A A L2 ETM5X60 ALLEN M5X60 1
19 1950949 |l et A 1
49 1185202044 |EANLE POSITIONING HOOK 1
50 |S09129 N 7S F v 5 B AT MAXA GRUB SCREW MAXAG 3
51 [S02915 FEA# Y S B ATMAX 16 FLARED ALLEN M4X16 1
52 [1852NS16010 |HeAR i for &) 2 B BUSHING 1
53 (185218001 ERR ROTARY HOOK+BOBBIN CASE FOR GROZ NEEDLES 1
54 1185245006 |{3]2) 43k D 4-2. 5XM5 BARB FITTINGS FOR SOFT TUBING 1
55 18524508100 |BY £ S T 44 TRIMMING CYLINDER COMPONENTS 1
56 185226013 |SGLIHEY PIN FOR ARM LIFTING PISTON 1
o7 1H05003 GB/T896-19867 k5 SEEGER FOR DIAM. 5 SHAFT (FOR EXTERNAL) 2
58 1930200150 [A R (BE) MOVING LEFT COVER 1
59 1930200149 [A R (53D MOVABLE RIGHT COVER 1
60 _|P04007 s A 2X6 SHAFT 1

78




79



8. 3. FHfEsh M

FFe | aafs | B \ . =
NO. |Part NO.  |PartNeme Ffi#idDescription Nﬁir
1 [185201005 |HlFe b7 HOUSING UPPER SECTION 1
2 |185202050 | I~k ROCKER SHAFT 1
3 |185203054 |HhE UNIFIED SPECIAL BUSHING L20 1
4 1185203055 | F#hEiHE CENTRAL SHAFT BUSH 1
5 185204003  |&1AT A% FIXED HEAD CRANK 1
6 [S09154 AN i 2 e WEATMSX 10 GRUB SCREW M8X10 9
7 |B04070 TR VR BR Bl 7620377 SECOND CHOICE BEARING 1
8 1185209143  |EHATHIAAZA A GASKET 1
9 18520501200 |#kzkAT2H 1t THREAD TAKE UP SHAFT COMPONENTS 1
10 [18520500800 £ #Fi&AF2H4F COMPLETE_ROD 1
11 [S09101 N N A i e R AETM6X6 GRUB SCREW M6X6 1
12 [S09007 N 7S S i 2 e BB ETMEXS GRUB SCREW MGXS 1
13 185226011 PR AT 4 C/M4 PIVOT PIN 1
14 [(W01041 K PEIMA WASHER MARM X12 1
15 [S05188 7S A AT L B ETMAX30 ALLEN M4X30 1
16 [185223004 | E#hEiHEEIHIESE CENTRAL BUSH SHAFT GUARD 1
17 (18523501200 | E#hgia 14 20TEETH SUPERTOR SHAFT PULLEY 1
18 [185235011 |EheMR D TOOTHED BELT 1
19 1S09149 N 7S S v 2 e iR A TM6X 12 GRUB SCREW M6X12 NEW CODE FOR M6X12G 3
20 185202049  |4H4F BARRA AGO ATTACCAPASSANTT DUE PARTI 1
21 (185203050 |4HAF F&E LOWER NEEDLE BAR FERRULE 1
22 1185202048  |4FHFIe3k CLAWP 1
23 185209138 |4HAF &gk NEEDLE BAR GUIDE BLOCK 1
24 (185203049 |44 E&E NEEDLE BAR UPPER COVER 1
25 1185244018 |4H#FZd % 2650 NEEDLE BAR PLUG 1
26 |185212166 |l S5 #k4z HEAD THREAD GUIDE 1
27 [S17879 N 7S T E L BB ETM6X 10 CONVEX ALLEN M6X10 1
28 (185212165 |[AI:E {5 Fr 242 SENSE REVERSAL BRACKET BELT 1
29 |W01003 S HBEM6 FLAT GASKET 9
30 [S05435 7S A IR AR SR R ATM6X20 ALLEN M6X20 9
31 |185212164 |[EIZH kb BELT SPACER 1
32 |S05859 N 7S A [ A SR R ETMAXS SCREN o
33 [S09101 BB MEETM6X6 GRUB SCREW M6X6 1
34 18523400100 |#LE} A4 A4 NEEDLE BARD BASE COMPONENTS 1
35 |1852NS30009 |#E4r L IZ4TM4XS SCREW M4X8 TORX 9
36 [701516015 75 R REM4 NUT 1
37 [S09155 P 7S A1 B e IR AT MAX L0 GRUB SCREW MAX106 1

80







8. 3. 1Hl&F FEH 4

P | ARES  |BR TERR e
NO. [Part NO. PartName Description Number

1 [185209140 |4t 3[H e S8OMM NEEDLE CLAMP SUPPORT 1

2 185209141 |i&zhE Jebh NEW MOVABLE NEEDLE CLAMP 1

3 |185212162 | KidZhH EXTERNAL NEEDLE CLAMP THREAD GUIDE 1

4 [S01086 T4 R AT L B ATM3X 12 TC SCREW-AVP M3X12 1

5 185209139 |4} FEyE L NEEDLE HOLDER SLIDING LOCKING 1

6 185226010 |4y SHAFT 1

7 [S09129 N 7N i 2 e MR AT MAX 4 GRUB SCREW MAX4G 3

8 [185209142 [ 52 &t e e NEW FIXED NEEDLE CLAMP 1

9 |[185212163 |[/IMitsk H INTERNAL NEEDLE CLAMP THREAD GUIDE 1

10 |S01110 T4 R AT LB ATM3X 10 TC M3X10 FLAT SCREW 1

11 ]185217002  |WL4} (DPx5 1955 MRASUK#18) [NEEDLE 2

82




83



8. 4413k - Hh2A {4

FFe | aafs | B TERR e

NO. [Part NO. PartName Description Number
1 [930200097 [MLFE B (W58 UPPER HEAD 3650 1
2 185223006 |&HAFAMEE 4R FRONTAL GUARD HEAD PROTECTTON 1
3 185223005  |&FAF N IHNE 45 THREAD PULLER OLING ROVE 1
4 1185212167 £ A1 S MR NEEDLE BAR GUIDE PLATE 1
5 1S02913 RS LB ETMAX 12 NEEDLE PLATE SCREW 2
6 [185209144 ¥ 3IFHL NEEDLE BAR MOVABLE GUIDE 9
7 1930200156 | ENLTCHIER FRONTAL SUPERIOR COVER 1
8 (185223007 |S#IHIEIFL FRONT HEAD GUARD 1
9 |185209146 |7i#t o ek SUPPORTO CARTER TESTA 4650 1
10 [S05435 P 7S A AT SL B ETM6X20 ALLEN N6X20 1
11 [18523501300 | F#h G [P a4 UPPER PINION 1
12 1185203056 | F#hjGHhE CENTRAL HANDWHEEL CUP 1
13 170124019 VAVEER B 4600577 47X25X12 BALL BEARING 2
14 |S09104 AN i 2 e BB ATM6X 20 GRUB SCREW M6X20 9
15 [185209147  |f& Rz SENSOR READER 1
16 [S09130 N 7N A i e MR AETMAXS GRUB SCREW MAX56 1
17 1185209145 | M3k jias [ 5 Wk HANDWHEEL SENSOR HOLDER BRACKET 1
18 [185230004 |7 JFA4%%4s NORMALLY OPEN SENSOR 1
19 S09022 A 7S A i L e MR A TM3X4 GRUB SCREW M3X4 NEW CODE FOR M3X4G 1
20 |W01003 S HPEM6 FLAT GASKET 1
21 |L02147 75 A1 S BEARMEX20 BOLT }6X20 1
22 S05925 N 7S A R AT S ETMAX 10 ALLEN M4X10 4
23 [S05427 7S A AT L B ETMAX 16 ALLEN M4X16 9
24 185212168 |3 H#x 8 71 RE COUNTER-BRACKET 1
25 [W06017 TR BB CONVEX WASHER M5 1
26 [701S15004 [N /ST ELIEETM5X10 CONVEX ALLEN M5X10 1
27 |W06015 T FpEIMA CONVEX WASHER MARB 9
28 [S17024 AN ] S B ATMAX 12 CONVEX ALLEN M4X12 1
29 [185212169 |3 Hik & &4k LEXAN BRACKET 1
30 [NO8009 7N S E M4 M4 LOWERED SELF-LOCKING NUT 1
31 185244019 |[# HMR LEXAN 1
32 [S17013 N 7S T R L B2 ETMAX6 CONVEX ALLEN MAX6 9
33 1185235014 | F F#li[E B TOOTHED BELT 1
34 185222045 |Z3fREOR144 SEALING GASKET 1
35 1930200151 [ 255 COVER 1
36 [N04004 1 22 B2 REM6 M6 FLANGED NUT 1
37 1185222046  [#53+E[OR4036 SEALING GASKET 6
38 185203059 |kt E T EME POSITIONING COVER 1
39 |S17016 P 7S A1 B SL B ETMEX30 SCREW 1
40 |1852NS30004 |5 & HEIRATMAX10 LARGE CONVEX SCREW MAX10 BLENDED CUT 2
41 1509104 AN i 2 e BB ATM6X 20 GRUB SCREW M6X20 1
42 1904215 [#] 52 B FIXED NAME PLATE 4
43 1944661 VBMy5 % PLATE 2
44 [S05036 7S A P AT SK B ATM10X30 ALLEN M10X30 3

84







8. SRR AR A 1 R BOEHT 1+

FFe | aafs | B TERR e
NO. [Part NO. PartName Description Number

1 |4033160900 |ZéZk 28 2H4: THREAD WINDING COMPONENTS 1

2 123511015 | Zesk 2l e 84T SCRENS 3

3 (11419001 H 22 ] KNIFE 1

4 |114S11015 |2k T uBE] SCREW o

5 [1381300600 |JEzkH k2% THREAD CLAWP 1

6 [S05859 BRET MAX8 10. 94K ¥ e [screw 3

7 |185203064 |LRLkFLEHIE SHAFT COVER 1

8 [185235021 |%eZk#t THREAD WINDING WHEEL 1

9 |S10009 GB/T80-198502£TM6X8 SCREN 2

10 [S05859 7S A [ A L R ETMAXS SCREN o

11 [185230048 | —Fot)l (&fh) LASER LIGHT 1

12 (82109323 EOGKT AR LASER LIGHT CONNECTOR 1

13 [S09129 N 7S F i 5 B AT MAXA GRUB SCREW MAXAG 1

14 (82109324 KT B IR LASER LIGHT BASE RING 1

86




87



9. B4

AT T AL )
NO. [Part NO. PartName Description Number
1 [18533100200 |k ZE2H 44 THREAD RACK COMPONENTS 1
2 185231021  |4650EV9-T20MF4E 4R T WRENCH 1
3 |185231018 [N ANHRTF (24, L FHR) WRENCH 1
4 185231017 | —FWEZ J] (A TFHR/) SCREW DRIVER 1
5 140736001 MRS Sk CONNECTOR 1
6 185231002 [#FH AP MANUAL 1
7 1185231027  |4650EV9—FE4Fii SPARE PARTS BROCHURE 1
8 120131038 /Ny AR (D) OIL CAN 1
9 120131051 BT TWEEZERS 1
10 [185217002  |#LEl (DPx5 1955 MR4SUK#18) [NEEDLE 10
11 185218003  [4650EV9-10-01042 % BOBBIN 4
12 |185230026  [fR[££212. 5A 6. 3X32 500V FUSE 2
13 |182330034  |FEAORIG£26. 3A 5420 250V |FUsE 2
14 |185209165 |k & LOOP FOLDING FIXING BLOCK 2
15 (185131107  |yHsw 1L OTL CAN 1

88






